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No &hindEs S & PARTS NAME i &
PARTS No QTY  REMARKS

1 KCAOOOL A} 47 #°4 7°9F (R BRACKET (R) 1

2 KCA1604 A} 47 #°4 799 (L) BRACKET (L) 1

3 ESC0830 #rv7 & Wb (M8 X 30) CAP BOLT (M8 X 30) 2

4 ELSI0 A7 07 vy (2-M10) SPRING WASHER (2-M10) 2

5 ESC1025 ¥rv7° 4 M (MO X 25) CAP BOLT (M10 X 25) 2

6 KCAO003 4} 47 574 MivF 4y CONE STAND MOUNTING PLATE 2

7 ESCO612 Fry7 M (M6 X 12) CAP BOLT (M6 X 12) 4

8 KEAOOOL A} 47 474 CONE STAND PLATE 1

9 ESCO612 #rv7 & Wb (M6 X 12) CAP BOLT (M6 X 12) 4

10 SIS0502 79 WASHER 4

11 NAOO23 1} 47 3 CONE STAND DISK 32

12 NAOO28  1M7 +°% vt CONE STAND POLE ASSY. 32

13 HISS5001  7on° % w9 (7-106) TENSION SWITCH ASSY. (7-10G) 32

13 HIS5002 717 % wob (12/146) TENSION SWITCH ASSY. (12/14G) 32

13 HIS5003 714 % b (16-22G) TENSION SWITCH ASSY. (16-220) 32

14 SIS2124 +4° 7HR 3 LONG HEAD SCREW 4 T9 OPTION

15 SIS5402 #°4F wm—9- GUIDE ROLLER 1

16 ESC0515 #r7 £ Wb (M5 X 15) CAP BOLT (M5 X 15) 1
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No HinlEs W % PARTS NAME ¥ B %
PARTS Na QTY  REMARKS
1 KCAOOO5 70k ¥4 "W CONE STAND PLATE POLE 2
2 KCAOD07 714 574 79 (R) BRACKET (R) 1
3 KIAOS07 7% 574 77 9b (L) BRACKET (L) 1
4 KCAOO09 &' -l 3% =% STUD FOR POLE 6
5 [ESC0616 w7 & Wb (M6 X 16) CAP BOLT (M6 X 16) 4
6 ESCO618 w7 & M (M6 X 18) CAP BOLT (M6 X 18) 2
7 KOXCO004 SKOI83-W wwiv bavy by SIGNAL POLE 1
8 ESCS0515 44 7" & Wb (M5 X 15) CAP BOLT (M5 X 15) WITH WASHER 2
9 KIXDO548 tavy M 77"k (CA-175) SIGNAL POLE CABLE (CA-175) 1
10 KEAOOO6 A} 7vHf n'- YARN GUIDE BAR 2
11 ESC0630 #rv7°# Wb (M6 X 30) CAP BOLT (M6 X 30) 6
12 KCA0O17 A+ 7444 Mivr 574 YARN GUIDE BRACKET 0
13 KAAQOSL A} 7vH #F 9 9% MOVABLE LATCH 0
14 KAAOOS2 A} 7oH 797 HOOK 0
15 KEA0020 w14 Myrs4 TENSION SWITCH FIXING ARM 1
16 ESCO610 ¥rv7 & mb (M6 X 10) CAP BOLT (M6 X 10) 5
17 KEA0O21  bmj- v (7713) 3850L TROLLEY WIRE 4
18 KOAOO05 b %y & yzv 7°L-} WIRE INSULATING PLATE 0
19 KCXD2013 v % 7"V (CA-57) TENSION CABLE (CA-57) 1
20 HIAOO18  a#79— MIVFH 4 CONNECTOR COVER 1
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Na ERinEs b % PARTS NAME B R &
PARTS Na QTY  REMARKS

1 KEAO002 A} 47 574 ¥ ny CONE STAND SUPPORTING PLATE 1

2 ESCO610 w7 &M (M6 X 10) CAP BOLT (M6 X 10) 2

3 KEA0022  #4a9 b dvsd FLUORESCENT LIGHT BODY 2

4 HIA0024  #{a9hy n - LIGHT COVER 2

5 HIA0022 #F #w7° (L) SIDE CAP (L) 4

6 WHISO1002 FLAOSSW/37-B  #{x9by FLUORESCENT LIGHT (40W) 2

7 WMAT14050 74 #v GLOW LAVP 2

8 HIA0023  Vhryb ¥ "Wy SOCKET PLATE 4

9 ESRO406 }9A % (M4 X 6) (1=7m-h)  TRUSS HEAD SCREW (M4 X 6) (UNICHROME) 4

10 ESCO515 #rv7 & Wb (M5 X 15) CAP BOLT (M5 X 15) 4

11 KFAOOO3 74 ¥4 & —b (4vd-) CONE STAND PLATE POLE (CENTER) 1

12 KEAOOO4 /9% - 39 1@ STUD FOR CENTER POLE 1

13 ESC0612 #ry7 W+ (M6 X 12) CAP BOLT (M6 X 12) 2

14 KEAOQOS 5ok ¥4 799 (v4-) BRACKET (CENTER) 1

15 KCAOO09 F -V 39 =% STUD FOR POLE 1

16 ESC0618 Hrv7 &b (M6 X 18) CAP BOLT (M6 X 18) 1

17 ESC0612 %7 & Wb (M6 X 12) CAP BOLT (M6 X 12) 2

18  SIS0502 7vix WASHER 2

19 SISI109 % vy¥ & STEPPED SCREW 4 T9 OPTION

91 KEXS2001 %419 b hvid FLUORESCENT LIGHT ASSY. 2 3+4+5+6+7+8+9
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No &han&s  an % PARTS NAME W W
PARTS No QTY  REMARKS

1 KEBOOOL — #v51 ~™9}b" BED 1

2 ESCI265 #*vy7° & Wb (MI2 X 65) CAP BOLT (M12 X 65) 8

3 KCBOO0Z Yoy V- 777y} CARRIAGE RAIL BRACKET 16

4 ESC0825 Fry7 & Wb (M8 X 25) CAP BOLT (M8 X 25) 32

5 EPT6028 7n- b’ (6.0 X 28) TAPER PIN (6.0 X 28) 32

6 KEBOOOZ  *vy” V-V (F) CARRTAGE RAIL (F) 1

7 KEBOO03 vy V¥ (B) CARRIAGE RAIL (B) 1

8 ESC0818 7 4 Wb (M8 X 18) CAP BOLT (M8 X 18) 16

9 KEBOOO4 <7 #yb AFF bW MAGNET SLIDING RAIL 2

10 KCBOOO6 7 =" Mivr &'~ GAUGE ATTACHING PIN 10

11 ENFO6 797 b (M6) FLANGE NUT (M6) 10

12 KEBOOO5 vy 7" (7-14G) NEEDLE SELECTION GAUGE (7-14G) 1 7.14G

12 KEBOOO6  tvvr =" (8G) NEEDLE SELECTION GAUGE (8G) 1 &

12 KEBOOO7 v 7= (5-10G) NEEDLE SELECTION GAUGE (5-10G) 110G

12 KEBOOO8  +viv 7=y (6-12G) NEEDLE SELECTION GAUGE (6-12G) 1 6.12G

12 KEB1001  +viv 7= (16G) NEEDLE SELECTION GAUGE (16G) 1 16G

13 KEBOOOS  tviv ¥ -¥" (7-146) NEEDLE SELECTION GAUGE (7-14G) 1 7.146

13 KEBOOO6  tvvv ¥ =" (8G) NEEDLE SELECTION GAUGE (8G) 1 &

13 KEB0OO7 +vyv 7=~ (5-10G) NEEDLE SELECTION GAUGE (5-10G) 110G

13 KEBOOO8 tvyv ¥ -¥" (6-126) NEEDLE SELECTION GAUGE (6-12G) 1 6.12G
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Nao &S W & PARTS NAME % B &
PARTS Na QTY  REMARKS

13 KEBIOO1 +/v 7 =¥ (166) NEEDLE SELECTION GAUGE (16G) 1 166G
14 KEBOO13  tviv =" Luhyn'y CONNECTING PLATE 1

15 ESHO612 6#7k Wb (M6 X 12) BOLT (M6 X 12) 4

16 SIS0502 Wyix WASHER 4

17 EP14008 /vt B4.0X 8) FASTENER PIN (B 4.0 X 8) 2

18 KCBOOLl ¥ 7 viv #h ZERO POINT CAM 2

19 ESCO610 w7 & M (M6 X 10) CAP BOLT (M6 X 10) 2

20 SIS0502 v WASHER 2

21 FEP14006 W' vy v’y B) 4.0X6 FASTENER PIN (B) 4.0 X 6 4

22 BBI039 =—FW ATvb ¥ T Frvh NEEDLE BED ADJUSTING BRACKET 2

23 ESC0822 7 & b (M8 X 22) CAP BOLT (M8 X 22) 4

24 ESF0625 #ubybiy” (M6 X 25) SETSCREW (M6 X 25) 2

25 EN106 647 +vb (1-MB) NUT (1-M6) 2

26 KABOOO7 ==} W A™yh ¥ Ny NEEDLE BED SUPPORTING PLATE 2

27 SIS0502 Do WASHER 4

28  ESC0618 *ry7° 4" Wb (M6 X 18) CAP BOLT (M6 X 18) 4

29 KEBOOl4  3v%v7 va9b 9 v (R) RACKING SLIDER (R) 1

30 ESC0828 #ry7° £ Wb (M8 X 28) CAP BOLT (M8 X 28) 2

31  SIS0508 7Ty WASHER 2

32 KABOOI5 9377 vanb™ s nv (L) RACKING SLIDING PLATE (L) 1
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33
34
35
36
37

38
39

KCB0O14  R.vayh on sHzi’ 4 ARR)
KCBOO15  79%v7" Yavb 9 n o Az 174
ESC0615 *ry7° % W+ (M6 X 15)
KCBOO16  7v¥v0™ vagh™ 7 #74F N
ESC0512 #vy7" & Wb (M5 X 12)

KEXJO001 ¥ay7 A= b
KCB0014  R.ayh on sHHzi™ 4 A(R)

SLIDING PLATE HOLDING PLATE (A) (R)
SLIDING PLATE HOLDING PLATE

CAP BOLT (M6 X 15)

SLIDING GUIDE PLATE

CAP BOLT (M5 X 12)

SHOCK SENSOR ASSY.
SLIDING PLATE HOLDING PLATE (4) (R)

— O O — 00 DO — 5&
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No #HinlEs W & PARTS NAME ik B #
PARTS Na QTY  REMARKS

1 KCB0029 a9z ™ M)VFS4 BRUSH HOLDER 4

2 ESCO610 #v7° & M (M6 X 10) CAP BOLT (M6 X 10) 8

3 EHH5019 » (50 X 19) BRUSH (50 X 19) 8

4 KEBOO15 #v#f ~"v} #n"— (FR-BL) BED COVER (FR-BL) 3

5 KCB0022 #v44 A"yb #n' - BED COVER 2

6 ESNO608 % (M6 X 8) ROUND HEAD SCREW (M6 X 8) 14

7 KCBI607  yvi—hh #2921 V& OIL POT 2

8 FHBOOL12 %91 »vr BRUSH 4

9 SIS5213 v WASHER 2

10 ESCO610 ¥ry7 & Wk (M6 X 10) CAP BOLT (M6 X 10) 2

11 KDBOO17 #7° m—5— #n'- SUB-ROLLER COVER 2

12 ESNO508 %% (M5 X 8) ROUND HEAD SCREW (M5 X 8) 4
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Lever

No #iFEFET @ & PARTS NAME B % &
PARTS No QTY  REMARKS

1 KEBOOI8 /"4 #° 41 1-b FABRIC GUIDE RAIL 1

2 ESCO610 ¥rv7 & Wb (M6 X 10) CAP BOLT (M6 X 10) 4

3 KEB0O020 %7 #F b 71—} FABRIC TROLLEY PLATE 1

4 EE492 M- £TVIvoan- TROLLEY PLATE COVER 0

5 ESNS306Y €A% 737" (M3 X 6) ROUND HEAD SCREW (M3 X 6) 1

8 ENI03 6% Fvb (1-M3) NUT (1-M3) 1

9 FFBOO14  {}oH 7 v} YARN GUIDE BRACKET 2

10 BBB0023 A4} 74 by YARN GUIDE PIN 2

11 EN30SP 6% v} (3-M5) NUT (3-M5) 2

12 KDB0029 ¥/ #% Fvvay v - FABRIC DETECTING LEVER 4

13 KDBOO30 ¥/ #F Fvvayay FABRIC DETECTOR 4

14 KDBO032 ¥ tvyar wzdb vy WEIGHT 8

16 KDBOO16 43 m—9— w7} 474} SHAFT GUIDE 1

17 ESC0825 ry7 4 Wb (M8 X 25) CAP BOLT (M8 X 25) 2

18 KDB0O21 b #ify YARN TRAP 4

19  EST3507W #9t°v7" 3" (M3.5 X 6) TAPPING SCREW (M3.5 X 6) 2
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A Front View

No #iefEE M & PARTS NAME i
PARTS No QIY  REMARKS

1 KCC1601  ==FW #h 771} NEEDLE CAM PLATE 4 6.7.8.10.12. 14G
1 KCC1851  =FW Ak 77V} NEEDLE CAM PLATE 416G

2 KCC0002  tv7h— hh 77 V- SELECTOR CAM PLATE 4 6.7.8.10.12. 14G
2 KCC0542 V73— #b 77V} SELECTOR CAM PLATE 416G

3 SIS0024 e7sv° FLAT HEAD SCREW 20

4 SIS0016 e74y” FLAT HEAD SCREW 4

5 EPT3010 7»'-t'~ (3.0 X 10) TAPER PIN (3.0 X 10) 8

6 SIS0045 7%y FLAT HEAD SCREW 8

7 SIS0057 e7#y FLAT HEAD SCREW 3

8 EP103008 7"V '~ (B 3.0 X 8) FASTENER PIN (B 3.0 X 8) 8
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1 KCC1602 ==}V W4y v% %4 (R) 7-8G  NEEDLE RAISING CAM (R) (7-8G) 8 7.8
1 KCC1638 ==} L4¥ ¥ #4(R)(10G)  NEEDLE RAISING CAM (R) (10G) 8 106
1 KCC1640 =}V W4¥ 2% #4(R)12-14G  NEEDLE RAISING CAM (R)(lZ 146G) 8 12.14G
1 KCC1733 =MW Wy 4 #4(R) (6G) NEEDLE RAISING CAM (R) (6G 8 66
1 KOC0616  =FN Wy v #A(R) (16G)  NEEDLE RAISING CAM (R) (16G) 8 16G
2 KCC1603 ==FW ¥ 77 Hh (L) 7-8G  NEEDLE RAISING CAM (L) (7-8 ) 8 7.8G
2 KCC1639  ==FN Wy v #a(L) (10G)  NEEDLE RAISING CAM (L) (10G 8 106G
2 KCC1641 ==FW Wy vr" #a(L)12-14G  NEEDLE RAISING CAM (L) (12- 14G) 8 12.14G
2 KCC1734 ==V Wy vr #u(L) (66) NEEDLE RAISING CAM (L) (6G) 8 66
2 KOC0617 ==} W W4y »r" #u(L)(16G)  NEEDLE RAISING CAM (L) (16G) 8 166
3 SIS0068 biky FLAT HEAD SCREW 16
4 FEP103008 3 V¥ vy (B 3.0 X 8) FASTENER PIN (B 3.0 X 8) 32
5 KCCO010  MvA77 #° 4} #h (7G)M 7v7  TRANSFER GUIDE CAM (7G) (M-HOOK) 8 7G
5 KCCO011  Mva77 #7414 b (8G) TRANSFER GUIDE CAM (8G) 8 &G
5 KCCO012  MvA77 #°4F #h (10G) TRANSFER GUIDE CAM (10G) g8 106
5 KCC0014  bva77 #°4F #h (140) TRANSFER GUIDE CAM (14G) 8 146
5 KCC0290  MvA77 %74} #h (6G)M 797  TRANSFER GUIDE CAM (6G) (M-HOOK) 8 6G
5 KCCO671  MvA77 #°4F 44 (16G) Z6  TRANSFER GUIDE CAM 16G Z6 8 16G
5 KCC1805 TR.#°4F A4 (12G) 7943 TRANSFER GUIDE CAM (12G) 8 126
6 SIS0068 b4y FLAT HEAD SCREW 16
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1 KCC1602 ==}V V¥ 7" #u (R) 7-8G  NEEDLE RAISING CAM (R) (7-8G) 8 7.8

1 KCC1638 ==}V L4y 7" #4(R) (10G)  NEEDLE RAISING CAM (R) (10G) 8 10G

1 KCC1640 ==FWN Wy v7" #4(R)12-14G  NEEDLE RAISING CAM (R) (12-14G) 8 12.14G
1 KCC1733 ==} Wy v7 34 (R) (66) NEEDLE RAISING CAM (R) (6G) 8 66

1 KOC0616 =—FW ¥ »7" #4(R) (16G)  NEEDLE RAISING CAM (R) (16G) 8 166G

2 KCC1603 ==FW WMy %" #h (L) 7-8G  NEEDLE RAISING CAM (L) (7-8G) 8 7.8

2 KCC1639 ==F"W Wy »4" #h(L) (10G)  NEEDLE RAISING CAM (L) (10G) 8 106

2 KCC1641 ==FW V¥ »7" #h(L)12-14G  NEEDLE RAISING CAM (L) (12-14G) 8 12.14G
2 KCC1734 ==} WY v #4(L) (6G) NEEDLE RAISING CAM (L) (6G) 8 6G

2 KOC0617 ==} W4y »4" #h(L) (16G)  NEEDLE RAISING CAM (L) (16G) 8 166G

3 SIS0068 bRy FLAT HEAD SCREW 16

4 EP103008 3V v (B 3.0 X 8) FASTENER PIN (B 3.0 X 8) 32

5 KCCO010  MrvA77 #°4F %4 (7G)M 777  TRANSFER GUIDE CAM (7G) (M-HOOK) 8 7G

5 KCCOO11  MvA77 #°4F %4 (8G) TRANSFER GUIDE CAM (8G) 8 8G

5 KCC0012  Mvx77 #°4F #h (106) TRANSFER GUIDE CAM (10G) 8 106

5 KCC0014  MwvA77 #7140 #h (146) TRANSFER GUIDE CAM (14G) 8 146G

5 KCC0290  M7vA77 474} %4 (6G)M 777  TRANSFER GUIDE CAM (6G) (M-HOOK) 8 6G

5 KCCO671  Mva77 %4V #h (16G) Z6  TRANSFER GUIDE CAM 16G 76 8 166G

5 KCC1805 TR.#™ 4N 44 (12G) 79439 TRANSFER GUIDE CAM (12G) 8 126

6 SIS0068 t7hy FLAT HEAD SCREW 16
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No #imfEs wm % PARTS NAME B W =
PARTS No QTY  REMARKS

7 EP103008 3V v¥ b°v ( FASTENER PIN (B 3.0 X 8) 16

8 KCCO015  MvA77 WF % TRANSFER RECEIVE CAM (7-8G) 8 7.8

8 KCCO016  }7va77 or 4 TRANSFER RECEIVE CAM (10G) g8 106

8 KCCO017  bovA77 oF % TRANSFER RECEIVE CAM (12-14G) 8 12.14G

8 KCC0578  MvA77 WF 4 TRANSFER RECEIVE CAM (16G) 8 166G

8 KCC1735  Mwa77 ¥r #h (6G) TRANSFER RECEIVE CAM (6G) 8 66

9 SIS0068 b7y FLAT HEAD SCREW 8

10 EP103006 V' v% v°v (B FASTENER PIN (B 3.0 X 6) (S) 8

11 KCC1604 =—}W #°4F NEEDLE GUIDE CAM (A) (R) 4 7.8.10.12.14G

11 KCC1736 =MW 74V NEEDLE GUIDE CAM (A) R) 6G 4 6G

11 KOCO618  =—F"W #° 4} NEEDLE GUIDE CAM (A) (R) 4 166G

12 KCC1605 =—FW #° 4} NEEDLE GUIDE CAM (A) (L) 4 7.8.10.12.14G

12 KCC1737  ==FW #°4} NEEDLE GUIDE CAM (A) (L) 6G 4 6G

12 KOC0619  =—FW #°4F NEEDLE GUIDE CAM (A) (L) 4 166G

13 KCC1606 ==F N #° 4} NEEDLE GUIDE CAM (A) (CENTER) 4 7.8.10.12.14G

13 KCC1738 N. #°4} #h NEEDLE GUIDE CAM (A) (CENTER) 6G 4 6G

13 KCCI852 =W #° 4} NEEDLE GUIDE CAM (A) (CENTER) 4 166G

14 KCCO021 =MW #° 4}V NEEDLE GUIDE CAM (B) (R) 4 6.7.10.12.14.16G

14 KCC0024  =—F"W #° 4} NEEDLE GUIDE CAM (B) (R) (8G) 4 8

15 KOC0022 =N #° 4} NEEDLE GUIDE CAM (B) (L) 4 6.7.10.12.14.16G
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15 KCC0025 =—}W #°4} 44 (B)(L)(8G)  NEEDLE GUIDE CAM (B) (L) (8G) 4 8G
16 KCC0023 =—FW #°4} #h (B) (tv#—)  NEEDLE GUIDE CAM (B) (CENTER) (4 MM C ) 4 6.7.10.12.14G
16 KCC0026 ==FW #°4} #A(B) (tv4-)8G  NEEDLE GUIDE CAM (B) (CENTER) (8G)4 MM CUT 4 8G
16 KCC0579 =—F M4} #A(B) (tv9-) NEEDLE GUIDE CAM (B) (CENTER) 4 16G
17 SIS0068 b4y FLAT HEAD SCREW 48
18 EP103008 3°v% ¢°v (B 3.0 X 8) FASTENER PIN (B 3.0 X 8) 48
19 KCC0027 =—NW #74F #h (O (R) NEEDLE GUIDE CAM (C) (R) 4 7.8.10.12.14G
19 KCC0272 ==} #°4F #h (C) (R)(6G)  NEEDLE GUIDE CAM (C) (R) (6G) 4 66
19 KCCO580 ==} W #°4F 44 (©)R) NEEDLE GUIDE CAM (C) (R) 4 166
20 KCC0028 ==} #°4F 44 (O) (L) NEEDLE GUIDE CAM (C) (L) 4 7.8.10.12.14G
20 KCC0273 =MW #°4} #4 (C) (L) (6G)  NEEDLE GUIDE CAM (C) (L) (6G) 4 66
20 KCCOS81 =—FW #°4} #4 (O) (L) NEEDLE GUIDE CAM (C) (L) 4 16G
21 KCC1614 274 %avh 77 b FIXED WELT PRESSER 8
22 SIS0068 b4y FLAT HEAD SCREW 16
23 FEP603008 3% b°y (D 3.0 X 8) FASTENER PIN (D 3.0 X 8) 16
24 KCCO009  F5vx77 #° 4V #h (7G)L 7v7  TRANSFER GUIDE CAM (7G) (L-HOOK) 8 7G  L-HOOK OPTION
24 KCCO010  }yvA77 #°4F %4 (7G)M 797 TRANSFER GUIDE CAM (7G) (M-HOOK) 8 8G L-HOOK OPTION
24 KCCO013  MvA77 #7414 4 (126) TRANSFER GUIDE CAM (126) 8 14G L-HOOK OPTION
24 KCCO274 TR.ATAN 4h (6G) (L 797) TRANSFER GUIDE CAM (6G) (L-HOOK) 8 6G L-HOOK OPTION
24 KCCO309  bjvA77 #74F #h (10G)L7v7 TRANSFER GUIDE CAM (10G) (L-HOOK) 8 10G L-HOOK OPTION
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KCCO310  M3vA77 %74 #h (12G)L 797  TRANSFER GUIDE CAM (12G) (L-HOOK) 8 12G L-HOOK OPTION
KCC0662  Mvx77 A74F B (14G) TRANSFER GUIDE CAM (14G) 8 14G S-HOOK OPTION
KCC1701  MvA77 #74F Ab (10G)S‘7/7 TRANSFER GUIDE CAM (106) (S-HOOK) 8 10G S-HOOK OPTION
KCC0239 ==} w4+ #4(B) (k5-)0.7  NEEDLE GUIDE CAM (B) (CENTER) (0.7 MM CUT) 4 7.10.12.14G ACCESSOR
KCC0240 ==} #° 4} ﬁA(B)(t/F—) NEEDLE GUIDE CAM (B) (CENTER) (0.7 MM) (8G) 4 &G ACCESSORY
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No s & & PARTS NAME T % %
PARTS Na QTY  REMARKS
1 KCC0033 73— #° 4} 44 (A) SELECTOR GUIDE CAM (A) 4
2 KCCO034  +V75— #° 4+ 44 (B) SELECTOR GUIDE CAM (B) 8
3 KCC0035  #75- #7414 44 (C) R) SELECTOR GUIDE CAM (C) (R) 4
4 KCC0036 75~ #4F #n (C) (L) SELECTOR GUIDE CAM (C) (L) 4
5 KCC0037 75— #° 44 #h (D) SELECTOR GUIDE CAM (D) 4 7.8.10.12.14.16G
5 KCC0201 75— w4+ #4 (D) SELECTOR GUIDE CAM (D) 4 6G
6 KCC0038 75— #74F #h (E) R) SELECTOR GUIDE CAM (E) (R) 4 7.8.10.12.14. 166
6 KCC0292 79— #°4} #h (E)(R) (6G)  SELECTOR GUIDE CAM (E) (R) (6G) 4 66
7 KCC0039 79— #° 4 #4 (E) (L) SELECTOR GUIDE CAM (E) (L) 4 7.8.10.12.14.16G
7 KCC0293  #79— 74} #h (E) (L) (6G)  SELECTOR GUIDE CAM (E) (L) (66) 4 6G
8 SIS0034 kT % FLAT HEAD SCREW 64
9 FEP103006 37°9% v°» (B 3.0 X 6)(S)  FASTENER PIN (B 3.0 X 6) () 64
10 KCCO040 75— ¥z 4 (R) SELECTOR PRESSING CAM (R) 4
11 KCCO041  +h7— +¥x #h (L) SELECTOR PRESSING CAM (L) 4
12 SIS0019 #5 %7 FLUSH HEAD SCREW 8
13 EP703005 S.37°9% v°~ (E 3.0 X 5) S.FASTNER PIN (E 3.0 X 5) 8
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No EhinES & & PARTS NAME % B &

PARTS Na QTY  REMARKS
1 KCC1607 ¥%r b e (R) (1/4P 7/8G)  STITCH CAM (R) (1/4P 7/8G) 8 7.8
1 KCCl642 Fv 1/4P (R) 10/12G STITCH CAM (R) (1/4P 10/12G) 8 10.12G
1 KCC1646  ¥49F e (R) (1/4P 14G) STITCH CAM (R) (1/4P 14G) 8 14G
1 KCC1739  #4%% } e (R) (1/4P 6G) STITCH CAM (R) (1/4P 6G) 8 6G
1 KCC1857 1+ ¥v 1/4P (2°4y°32%) 16G R STITCH CAM 1/4P 16G R 4 16G REAR CARRIAGE
1 KOC0634  ¥#%r F ¥ (R) (1/4P 16G) STITCH CAM (R) (1/4P 16G) 4 166  FRONT CARRIAGE
2 KCC1608 Fiv 1/4P (L) 7/8G STITCH CAM (L) (1/4P 7/8G) 8 7.8G
2 KCC1643 F¥e 1/4P (L) 10/126G STITCH CAM (L) (1/4P 10/126) 8 106
2 KCC1647 %7 F¥v (L) (1/4P 14G) STITCH CAM (L) (1/4P 14G) 4 14G  FRONT CARRIAGE
2 KCC1740 ¥ Ve (L) (1/4P 66) STITCH CAM (L) (1/4P 6G) 8 6G
2 KCC1775 F¥< 1/4P L T°4Y° 12/14G  STITCH CAM 1/4P 12/14G 4 14G REAR CARRIAGE
2 KCC1812 V4w 1/4P L "4y 3% 126G STITCH CAM 1/4P 12/14G 4 126G FRONT CARRIAGE
2 KCC1820 }¥v 1/4P L 74y 12/14G  STITCH CAM 1/4P 12/14G 4 126G REAR CARRIAGE
2 KCC1858 M%7 1/4P (7°4y"3%) 16G L STITCH CAM 1/4P 16G L 4 16G REAR CARRIACE
2 KOC0635 ¥#7r e (L) (1/4P 16G) STITCH CAM (L) (1/4P 16G) 4 16G  FRONT CARRIAGE
5 KCC1611 F¥< #r (R) STITCH CAM GUIDE (R) 8
6 KCC1612 F¥w or (L) STITCH CAM GUIDE (L) 8
7 SIS0094 #74y° FLUSH HEAD SCREW 16
8 SIM336 AM-bV STRAIGHT PIN 32
9 SIS4168 AM—hey STRAIGHT PIN 16 7.8.10.12.14G
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PARTS No QIY  REMARKS
9 SI4459 AM~—be’y STRAIGHT PIN 166G
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No #endEs  dn % PARTS NAME & £
PARTS Na QIY  REMARKS

1 KCCO670  FvA77 VAV /77 hh 166G 76 TRANSFER RAISING CAM (16G) Z6 8 166G

2 KCCO086  }7vA77 W4y ¥y 14(14G) 77  TRANSFER RAISING CAM (14G)SPLIT KNITTING 8 146G

2 KCC1663  p97A77 VWAV v0 H6(7G)7Y%7  TRANSFER RAISING CAM (7G) SPLIT KNITTING 8 7G

2 KCC1665  }77&77 VA" 00 #L(8G)7Y%y  TRANSFER RAISING CAM (8G) SPLIT KNITTING 8 &G

2 KCC1667  }37A77 VWAV vy Hhu(10G) 7% TRANSFER RAISING CAM (10G)SPLIT KNITTING 8 106G

2 KCC1743  W2R77 WAY 70" hL(6G)7U<7  TRANSFER RAISING CAM (6G) SPLIT KNITTING 8 6G

2 KCC1806 TR.UAY »7 #h (12G) 79737  TRANSFER RAISING CAM (126) 8 126

3 KCC1613 7+ (7-8G) BRIDGE CAM (7-8G) 8 7.8G

3 KCC1650 74~ (10G) BRIDGE CAM (10G) 8 10G

3 KCC1651  774% (126) BRIDGE CAM (126) 8 126

3 KCC1745 777 (66) BRIDGE CAM (6G) 8 6G

3 KCC1802 7+~ (14G) BRIDGE CAM (14G) 8 146

3 KCC1889 74+ (6G) BRIDGE CAM (6G) 8 6G (10299--)
3 KCC1890 7+~ (7-8G) BRIDGE CAM (7-8G) 8 7.8G (10299--)
3 KCC1891  774% (10G) BRIDGE CAM (10G) 8 106 (10299--)
3 KCC1892 74+ (126) BRIDGE CAM (12G) 8 126 (10299--)
3 KCC1893 7+ (14G) BRIDGE CAM (14G) 8 146G (10299--)
3 K0Co6s4 7+ (166) BRIDGE CAM (16G) 8 166

4 SIS0069 b74y” FLAT HEAD SCREW 32

5 EP103006 37°7% ¢ (B 3.0 X 6)(S)  FASTENER PIN (B 3.0 X 6) (S) 32
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No #hindEs  dn % PARTS NAME Tt H %

PARTS Na QTY  REMARKS
6 KCCO117 S.]. #r° #4(R) SELECT JACK CLEAR CAM (R) 8 6.7.12.14.166
6 KCCO119  +7b ¥ vy %% %4 (R)(8G)  SELECT JACK CLEAR CAM (R) (8G) 8 8
6 KCC0527 S.J. # #4(R) (10G) SELECT JACK CLEAR CAM (R) (10G) 8 106
7 KCCO118 S.J. #r #a(L) SELECT JACK CLEAR CAM (L) 8 6.7.12.14.16G
7 KCCO120  +7F ¥ xvy ¥ %4 (L) (8G)  SELECT JACK CLEAR CAM (L) (8G) 8 8
7 KCC0528 S.J. # #u(l) (10G) SELECT JACK CLEAR CAM (L) (10G) 8 10G
8 KCCOl141  #h9— Wy vr 1k (R) SELECTOR RAISING CAM (R) 8
9 KCC0142 75— Wiy vr hh (L) SELECTOR RAISING CAM (L) 8
10 SIS0518 w-9— ROLLER 32
11 SIS0430 74y b°v PIN WITH HEAD 32
12 ESF0405 #obvbay” (M4 X 5) SETSCREW (M4 X 5) 32
13 KCCO081  b5vA77 WAV v7 6 (7G)L 7=y  TRANSFER RAISING CAM (7G) (L-HOOK) (SPLIT) 8 7G  L-HOOK OPTION
13 KCCO085  }9vA77 Wy v7 #L(12G) 7%y  TRANSFER RAISING CAM (12G)SPLIT KNITTING 8 14G L-HOOK OPTION
13 KCC0307  TR.WA¥ 77 44(10G) (L, %)  TRANSFER RAISING CAM (10G) (L-HOOK,SPLIT) 8 10G L-HOOK OPTION
13 KCC0308  TR.W4¥ v #u(12G) (L, 7U<y)  TRANSFER RAISING CAM (12G) (L-HOOK,SPLIT) 8 12G L-HOOK OPTION
13 KCC0665  Mva77 VAY 77 h6(14G)7U%y  TRANSFER RAISING CAM (14G)SPLIT KNITTING 8 14G S-HOOK OPTION
13 KCC1663  b5vA77 W4V 77 #h(7G)7)<y  TRANSFER RAISING CAM (7G) SPLIT KNITTING 8 8G  L-HOOK OPTION
13 KCC1699  TR.WA¥ 4 #5(10G) (S, 79%Y)  TRANSFER RAISING CAM (10G) (S-HOOK, SPLIT) 8 10G S-HOOK OPTION
13 KCC1800  MyvA77 WAV v7 hh(6G)L U<y  TRANSFER RAISING CAM(6G)L SPLIT KNITTING 8 6G  L-HOOK OPTION
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Transfer raitsting cam

KNSURT7—ULATTHA

No #HinEs a0 % PARTS NAME g W &
PARTS No QTY  REMARKS

1 KCCO092  }9vA77 hh % 3 474 TRANSFER CAM SET BRACKET 8

2 SIS0013 w7 4 FLAT HEAD SCREW 24

3 EP103008 /9% b'y (B 3.0X 8 FASTENER PIN (B 3.0 X 8) 16

4 ESF5414 #otvb 3 (M4 X 14) SETSCREW (M4 X 14) 8

5 ESF5412 Aotybay” (MW X 12) SETSCREW (M4 X 12) 8

6 ENIO4P 677 Fvb (1-M4) NUT (1-M4) 16

7 KCCO087  MovA77 VY VI hb vavy TRANSFER RAISING CAM SHANK 8 6.7.8.10.12.14G
7 KCCO556  MvATr VAV v7 dh vavy TRANSFER RAISING CAM SHANK (16/18G) 8 166G

8 KCCO091 74~ ¥y BRIDGE CAM SHANK 8

9  SISE640 HVAT Yys PUSH SPRING 8

10 KCCO093  #h ¥)hz L - CAM EXCHANGE LEVER 8

11 SIS4270 747 V% b7y PIN WITH HEAD 8

12 ESFO405 Hodybiy” (M4 X 5) SETSCREW (M4 X 5) 8

13 FJCO144  #h ¥ypx LAV MIYF {3 SOLENOID FITTING PLATE 8

14  ESCO406 *w7 £ M (M X 6) CAP BOLT (M4 X 6) 16

15 KDXH0507 #h SOL vh 6 (MSK-N940) CAM SOL ASSY.6 (MSK-N940) 8

16 ESHS0305 tix 6 %7 £ Wb (M3 X 5) HEXAGON BOLT (M3 X 5) 16

17 KCC0209  7°9v% % Ab7T° Ny PLUNGER STOPPER 8

18  ESHS0307 tix 6 #7& Wb (M3 X 7) HEXAGON BOLT (M3 X 7) 16

19 KCCO114 /M xor¥r haed¥ 35" 4 (R)  SELECT JACK CLEAR CAM BRACKET (R) 4 (--09195)
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Transfer ratsing cam

NS URT7—UA DU ThA

No #nfs W & PARTS NAME i M #
PARTS No QTY  REMARKS
19 KCCO668 V7o ¥vr#h kb ¥ 25" 4(R)  SELECT JACK CLEAR CAM BRACKET (R) 4 (09196--)
20 KCCO115 7 hy wor#r hbb{*¥ ay"{(L)  SELECT JACK CLEAR CAM BRACKET (L) 4 (--09195)
20 KCCO669 b7 by 4o hibbf¥ 35”4 (L)  SELECT JACK CLEAR CAM BRACKET (L) 4 (09196--)
21 KCC0241 S.J. % #h #4%¥ 37" 4(C-R)  SELECT JACK CLEAR CAM BRACKET (C-R) 4
22 KCC0242 S.]. %" #4 ¥4%¥ 35" 4(C-L)  SELECT JACK CLEAR CAM BRACKET (C-L) 4
23 SIS0068 b7hy” FLAT HEAD SCREW 32
24 EP103008 3/ v°y B3.0X 8) FASTENER PIN (B 3.0 X 8) 32
25 KCCO121 A3} #h HHr 1% SLIDE CAM HOLDING PLATE 8
26 ESCO405 7 & M (M X 5) CAP BOLT (M4 X 5) 16
27 KCCO137  S.WA% /7 hbtd¥ 25" 4(A) (R)  SELECTOR RAISING CAM BRACKET (4) R) 4
28 KCCO138  S.UAY v7 hikA¥ 231 (A) (L)  SELECTOR RAISING CAM BRACKET (A) (L) 4
29 KCCO139  S.UAY ¥ #xki¥ 25" 4(B) (R)  SELECTOR RAISING CAM BRACKET (B) (R) 4
30 KCC0140  S.WAV »7 hski* 35" 4(B) (L)  SELECTOR RAISING CAM BRACKET (B) (L) 4
31 ESCO406 *v7° % W (ML X 6) CAP BOLT (M4 X 6) 32
32 EP103006 V"7 v (B 3.0 X 6)(S)  FASTENER PIN (B 3.0 X 6) (S) 32
33 KCCO143  #}°9 n'= #hudfy SELECTOR DRIVE BAR HOLDING PLATE 8
34  ESCO405 #7° A 4 (M X 5) CAP BOLT M X 5) 16
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Welt presser

No #RTERT W % PARTS NAME % &
PARTS No QTY  REMARKS
1 KCCO095 /by %y 7° Vi~ ¥4 35”4  SELECT JACK PRESSER BRACKET 8
2 SIS0001 ~<wed 3y FLAT HEAD SCREW 32
3 EP103008 3/'v¥ 'V (B 3.0 X 8) FASTENER PIN (B 3.0 X 8) 16
4 KCCO100  “xhb 7° Lo WELT PRESSER 16
5 KCCO101  %xhvh 7° b= ¥z 44 (R) WELT PRESSER HOLDING PLATE (R) 16
6 KCCO102  wahh 7° Vo= Hhx 45 (L) WELT PRESSER HOLDING PLATE (L) 16
7 SIS0019 #7 #/ FLUSH HEAD SCREW 64
8 KCCO103  »mvh 7L 21w oy WELT PRESSER MOVING LINK 16
9 EJNOO04 N.m—5- 3 X 23.8 A STRAIGHT PIN 16
10 ESFO406M Azeyh %7 (M4 X 6) (Fv7) SETSCREW (M4 X 6) (MEC) 16
11 SIS6521 #v7 ni KICK SPRING 16
12 KCCO104  wanbh 7° Vo= Lk oy WELT PRESSER JOINTING LINK 16
13 SIS4273 AM~b by STRAIGHT PIN 32
14 ESFO404M Fovb 277 (M4 X 4) (Rv7) SETSCREW (M4 X 4) (MEC) 32
21 KCCO108  "abb 7° Lot v4% 3 bn'- CAM CONTROL LEVER 16
22 SISA270 7HY vF by PIN WITH HEAD 16
23 ESF0O404 Auobyh %7 (M X 4) SETSCREW (M4 X 4) 16
24 KCCO109  WMF Wy 4% R) SOLENOID FITTING PLATE (R) 8
25 KCCO110  W4F Wy 45 (L) SOLENOID FITTING PLATE (L) 8
26 ESCS1406 €it #v7° & Wb (M X 6) CAP BOLT (M4 X 6) (WITH WASHER) 32
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(KS735P X 2)

CAM SOL ASSY.2

91 KCXHO015 #h SOL +vb 2 (KS735P X 2)
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h presser

No #idEs & PARTS NAME B M %
PARTS No QTY  REMARKS

1 KCC0096  4v7 7" Vi TUCK PRESSER 8

2 KCCO097 V#1747 R) SECONDARY PRESSER (R) 8

3 KCC0098  } #4174 7o (L) SECONDARY PRESSER (L) 8

4 EJNOOO6 N.u-5— 3 X 27.8 L STRAIGHT PIN 16

5 ESFO404M #okvb %7 (M4 X 4) (Av7) SETSCREW (M4 X 4) (MEC) 16

6 KCCO099 ¢°v #hr 1% PIN HOLDING PLATE 8

7 SIS0002 k7 & FLAT HEAD SCREW 16

8 SIS6520 #v7 Nk KICK SPRING 24

9 KCCOL1L WMV Myr 43 (397) SOLENOID FITTING PLATE (TUCK) 8

10 KCCO112  WW/4F My 15 (R) SOLENOID FITTING PLATE (R) 8

11 KCCO113 w4k Mivr 1% (L) SOLENOID FITTING PLATE (L) 8

12 ESCS2406 i ry7 £ Wk (M X 6) CAP BOLT (M4 X 6) WITH WASHER 48

13 XX3012  SOL KS735P (4vy7% 220L) KEEP SOLENOID (KS735P)WITH CORD 220MM 24

14 ESNS265 +ax A4y (M2.6 X 5) ROUND HEAD SCREW (M2.6 X 5) WITH WASHERS 80

15 KCC0254 Wb 7' Vo= 7748 Ny WELT PRESSER GUIDE PLATE 16

16 SIS0003 <k %" FLAT HEAD SCREW 16

17 EJNOOO4 N.m-7- 3 X 23.8 A STRAIGHT PIN 8

91 KDXHOS02 #h SOL +vb 1 (KS735P X 3)  CAM SOL ASSY.1 (KS735P X 3) 8 SET
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Stitch control

cam

FELLHIE - L

No #a#s W & PARTS NAME Bk B &

PARTS No QTY  REMARKS

1 KCC0122 Fov ¥f¥'3 51 (R) STITCH CAM BRACKET (R) 8

2 KCC0123 e #f% 3 41 (L) STITCH CAM BRACKET (L) 8

3 SIS0013 ~ik7 Ay FLAT HEAD SCREW 32

4 SISA274 Ab~b BTV STRAIGHT PIN 16

5 FERE030 E-Uv7" (E-3) E-RING (E-3) 16

6 SIM275 ¥y vk ety STEPPED PIN 16

7 SIS0027 647 ¥ HEXAGON SCREW 32

8 ESHO4IOM 6#7 +fmyy & WF (M4 X 10)  HEXAGON SPRING BOLT (M4 X 10) 16

9  ELHO410P 7yt WASHER 16

12 KCCO124 M &7 T4— Myr (¥ MOTOR SET PLATE 16

13 ESCS1406 ¥4z ¥vv7° Wb (ML X 6) CAP BOLT (M4 X 6) (WITH WASHER) 48

14 KCXHOO05 »° WA =4— +v1 (1) PULSE MOTOR ASSY. (1) 16 (——-7286)
14 KCXH2009 A7k’ vy - v} (3) STEPPING MOTOR ASSY. (3) 16 (10862—)
14 KPXHOO19 Aive"vr" +5- &y} (3) STEPPING MOTOR ASSY. (3) 16 (07287—-)
15  ESNS0308 A% 473 (M3 X 8) ROUND HEAD SCREW (M3 X 8) 32

16 ESNS310Y 42 +A7%Y" (M3 X 10) (#m)  ROUND HEAD SCREW (M3 X 10) (BLACK) 32

17 KCC0125 M4< #4% 3 #4 (R) (7-8G) STITCH CAM CONTROL CAM (R) (7-8G) 8 7.8G

17 KCC0127 1} ¥+ +{%"3 %4 (R) (10G) STITCH CAM CONTROL CAM (R) (10G) 8 10G

17 KCCO129 }¥v /¥ 3 #4 (R) (12-14G)  STITCH CAM CONTROL CAM (R) (12-14G) 8 12.14G

17 KCC0296  }¥= 4% 3 #4 (R) (60) STITCH CAM CONTROL CAM (R) (6G) 8 66
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Stitch control
ELHIE D L

No &fandrs  an PARTS NAME oW E
PARTS No QIY  REMARKS
18 KCCO126 M4 ¥4% 3 44 (L) (7-8G) STITCH CAM CONTROL CAM (L) (7-8G) 8 7.8G
18 KCC0128  Pie #f* = %4 (L) (106) STITCH CAM CONTROL CAM (L) (10G) 8 106G
18 KCCO130  F'¥v ¥4% a2 #4 (L) (12-14G)  STITCH CAM CONTROL CAM (L) (12-14G) 8 12.14G
18 KCC0297  M¥v 4% 3 %4 (L) (66) STITCH CAM CONTROL CAM (L) (6G) 8 66
19 ESF0O404 dobyh 377 (M X 4) SETSCREW (M4 X 4) 32
20 KCC0131 ¥ v7v My WMior 4% (R) SWITCH FITTING PLATE (R) 16
21 KEXJ2003 - b (4) SENSOR ASSY. (4) 16
22 ESR0268 1A %7 (M2.6 X 8) TRUSS HEAD SCREW (M2.6 X 8) 16
23 KCC0133 M~ #f¥3 bn'- (A) R) STITCH CAM CONTROL LEVER (4) (R) 8
24 KCCO134 Mo vf¥"a bv— (4) (L) STITCH CAM CONTROL LEVER (4) (L) 8
25 KCC1807 M+ vf¥'a b= (B)(R) LEVER (B) (R) 8
26 KCC1808 M+ ¥f%"z3 Ln'- (B) (L) LEVER (B) (L) 8
27 SIS6758 Ay AT Wy PUSH SPRING 16
28  SISA276 THR 9% WA Ty COAKING PIN WITH HEAD 16
29 KCCO6L5 M iv #4473 bnv- ¥y STITCH CAM CONTROL LEVER PIN 16
91 KCCGO21 M~ #f¥ 3 bv- (R) b STITCH CAM CONTROL LEVER (R) ASSY. 8 SET  23+25+27+28+29
92 KCCG022 Mo+ #f¥ 3 bv— (L) b STITCH CAM CONTROL LEVER (L) ASSY. 8 SET  24+26+27+28+29
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Stitch control
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No EBES W & PARTS NAME ik fH &
PARTS No QTY  REMARKS
1 KCC1853 F¥v #4%3 "1 (R) STITCH CAM BRACKET (R) 8
2 KCC184 FM¥e ¥{%°3 54 (L) STITCH CAM BRACKET (L) 8
3 SIS00l4 <k x5 FLAT HEAD SCREW 32
4 EP64010 i ey (D 4.0 X 10) FASTENER PIN (D 4.0 X 10) 48
8 ESHO410M 647 +4uyy & Wb (M4 X 10)  HEXAGON SPRING BOLT (M4 X 10) 16
9  ELHO410P 7y WASHER 16
11  ESCS1408 4% ¥ry7° # Wb (M4 X 8) CAP BOLT (M4 X 8) (WITH WASHER) 32
12 KCCO124 V&7 +4— Myr 4% MOTOR SET PLATE 16
13 ESCS1406 Ak ¥vy7° 4+ (M4 X 6) CAP BOLT (M4 X 6) (WITH WASHER) 16
14 KCXH2009 A7ve” 4" £4— v} (3) STEPPING MOTOR ASSY. (3) 16
15 ESNS0308 4% FA°%7" (M3 X 8) ROUND HEAD SCREW (M3 X 8) 32
16  ESNS310Y €Az #"4%" (M3 X 10) (#m)  ROUND HEAD SCREW (M3 X 10) (BLACK) 32
17 FFC0055 F 4w ¥4¥ 3tk R) (166) STITCH CONTROL CAM (R) (16G) 8
18 FFC0056  } 4w ¥4% ahh (L) (16G) STITCH CONTROL CAM (L) (16G) 8
19  ESF0404 Fovvh 27 (M4 X 4) SETSCREW (MW X 4) 32
20 KCCO131 % v5v MyF MY 415 (R) SWITCH FITTING PLATE (R) 16
21 KEXJ2003 +A- tvb (4) SENSOR ASSY. (4) 16
22 ESR0268 1A 3 (M2.6 X 8) TRUSS HEAD SCREW (M2.6 X 8) 16
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No #inEs m & PARTS NAME B &
PARTS Na QTY  REMARKS

1 KCCO072 M 7% STITCH CAM DOWEL 16

2 SIS0067 bRy FLAT HEAD SCREW 16

3 KCC0073 My #°% Mz "% (R) DOWEL FITTING PLATE (R) 8

4 KCCO074 M= #°F Mz i (L) DOWEL FITTING PLATE (L) 8

5 KCC1611 M4e %% (R) STITCH CAM GUIDE (R) 8

6 KCC1612  F¥e #r (L) STITCH CAM GUIDE (L) 8

7 EJBO404 =27 ATYSS (68477) MINIATURE BEARING (68477) 16

8 SIS5238 Ty WASHER 16

9 SIM200 AT HUR e BEARING COAKING PIN 16

10 SIS4168 RAb~he° v STRAIGHT PIN 16 7.8.10.12.14G
10 SIS#459 AM~-brv STRAIGHT PIN 16 6G

11 KCC0029 G. #h #a9 ¥4 1% (R) G. CAM ADJUSTING PLATE (R) 4

12 KCCO030  G. #4 #27 ¥ 15 (L) G. CAM ADJUSTING PLATE (L) 4

13 SISA262 #5 7h7 Wk by FLUSH HEAD CAULKING PIN 16

14 SISII67 % v % 3 STEPPED SCREW 8

15 KCC0031 G. #h Fa7 ¥ ¥4 G. CAM ADJUSTING BASE 8

16  SIS0068 b33y FLAT HEAD SCREW 16

17 KCC0032 G. #h a9 ¥4 3 G. CAM ADJUSTING SCREW 8

18 KCC0027 ==} #°4} #h (C) (R) NEEDLE GUIDE CAM () (R) 4 7.8.10.12.14G
18 KCC0272 =MW #°4} #h (C) R) (6G)  NEEDLE GUIDE CAM (C) (R) (6G) 4 66
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Stitch cam dowel

N
1606
No #RaidEs on & PARTS NAME Bk =
PARTS No QTY  REMARKS
1 KCC0072 M= 474 STITCH CAM DOWEL 16
2 SIS0067 iy FLAT HEAD SCREW 16
3 KCC0553 M4% 4% Mz "% R) DOWEL FITTING PLATE (R) 8
4 KOC0S54 M= #°F #r w7k (L) DOWEL FITTING PLATE (L) 8
7 EJB0201 & - A°7Yvr (MRS2BZZ) BALL BEARING (MR52BZZ) 16
8§ SIS5314 7y WASHER 16
9 SIM301 7rvvE huArSy CAULKING PIN WITH HEAD 16
10 SIS4336 AM~be° STRAIGHT PIN 32
11 SIM168 AM~—i v STRAIGHT PIN 16
12 KCC0555 M4 #°F° Hz bn - STITCH CAM DOWEL PRESSING LEVER (16-18G) 16
15  EJB0201 # -V A" 7" (MR52BZZ) BALL BEARING (MR52BZZ) 16
16  SIS5314 v+ WASHER 16
17 SIM302 75 9% vk v°y CAULKING PIN WITH HEAD 16
18  SISA303 %'V 9% #vA vy STEPPED CAULKING PIN 16
19 SIS6608 k¥ Nk PULL SPRING 16
20 SISOI50 % uy% &% STEPPED SCREW 16
21 KCCOS51 FHv #r (R) STITCH CAM GUIDE (R) 8
22 KCC0552 1+ wr (L) STITCH CAM GUIDE (L) 8
23 KCC0029 G. #h a9 1 1% (R) G. CAM ADJUSTING PLATE (R) 4
24 KCC0030 G. #bh Fa9 +1 17 (L) G. CAM ADJUSTING PLATE (L) 4
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&
QTY  REMARKS

T

G. CAM ADJUSTING BASE

STEPPED SCREW
FLAT HEAD SCREW
G. CAM ADJUSTING SCREW

PARTS NAME
FLUSH HEAD CAULKING PIN

G. #h Fa97 ¥4 574

28 SIS0068 b7ty
G. #h Fa7 ¥ &

SIS4262 #7 747 #vx €'y

Wi
SISI167 57 7% %/

PARTS No

Stitch cam dowel

EIEHN
166

27 KCC0031
29 KCC0032

No
25
26

<

NEEDLE GUIDE CAM (C) (R)
NEEDLE GUIDE CAM (C) (L)

—~
[
~— ~—
N TN
oo
A
= ~3
=R
~
v %
=R
=
v
—_—
I

30 KCC0580
31 KCC0581
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ralsing cam drive bar

LG — 1A DT hLfEE)/ N —
o ®

No ERSHEE dn & PARTS NAME ik &
PARTS Na QTY  REMARKS
1 KCCO144  +v7b ¥ 4wy #57#h ¥V A= CLEAR CAM LEVER 4
2 KCC0145 AV n'= 3yiz 7 uyy SLIDE BAR DRIVING BLOCK 4
3 SIS0025 #734° FLUSH HEAD SCREW 8
4 EJB0404 327 ATTVYY (68477) MINIATURE BEARING (68477) 4
5 SIS4249 fk vy CAULKING PIN 4
6 KCCOl46  #1°9 n'— #1°9 b - BAR DRIVING LEVER 4
7 EJBO402 & b AT TYvr (6042Z) BALL BEARING (60472) 4
8 KCCO147 78w wn'= Mpyr 474 LEVER SET BASE 4
9 SIS0013 wkd 3 FLAT HEAD SCREW 4
10 SIS0501 7w WASHER 4
11 ESCO410 #v7° & Wb (M4 X 10) CAP BOLT (M4 X 10) 4
12 KCCO865  Abyn— MyhE" v STOPPER PIN 8
13 KCCO405  wb¥v Abon' - URETHANE STOPPER 8
14 ERHII0 HY»" (H-11) H-RING 8
15 SIS0010 <7 4y FLAT HEAD SCREW 8
16 KCCO148 b7y~ V¥ 2™ #4 #}°% »°—  RAISING CAM DRIVE BAR 4
17 KCCO145 A7} N'= FJhz 7 uyy SLIDE BAR DRIVING BLOCK 4
18 SIS0025 #9343 FLUSH HEAD SCREW 8
19 EJB0404 =27 ATTUv2T (68477) MINIATURE BEARING (6847Z) 4
20 SIS4249 #vA vy CAULKING PIN 4
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cam drtve bar

A D VT LR N

No #anks @ & PARTS NAME i 46 £
PARTS Na QTY  REMARKS
21 KCC0236  7ubb FELT 8
22 SISA281 v % dvx v’y STEPPED COAKING PIN 16
23 ERE025 E-yvr (E-2.5) E-RING (E-2.5) 16
24 KCC0388 7 #yb H3 "= b MAGNET HOLDER ASSY. 4
25 KCC0387 <7 #vb #F = +v} MAGNET HOLDER ASSY. 4
26 KCCO151 7% #h MF 474 CAM FITTING BRACKET 8
27 SIS0067 74y FLAT HEAD SCREW 16
28 KCCO152  t7g- 77% #h SELECTOR RESET CAM 8
29 SIS0069 t7fy” FLAT HEAD SCREW 16
30 EJBO80S A~'TYr7T (688ZZ) BEARING (6887Z) 8
31 SIM243 vy PIN 8
32 SIM244 AV ey PUSHING PIN 8
33 SIS6454  Zv7” oyt SNAP RING 8
34 ESF0505 #uevbty” (M5 X 5) SETSCREW (M5 X 5) 8
35 SISK306 Ty WASHER 8
36 KCXJ0006 - +vb (6) SENSOR ASSY. (6) 4
37  ESR2609Y A %" (M2.6 X 9) THRUSS SCREW (M2.6 X 9) 4
38 KCCO698  tvit— M)yr an"—4- SPACER 4
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Actuator 6781012140

No s W % PARTS NAME Bt s &
PARTS No QTY  REMARKS

1 KACO123  7/Fai~— & IR ACTUATOR BOX 16

2 KACO124  7r#ax—3— K 92 NYr 3 ACTUATOR BOX SET SCREW 32

3 EP103006 3V'v* v’ (B 3.0 X 6)(S)  FASTENER PIN (B 3.0 X 6) (S) 32

4 NCO177 iy 70— (1) (12-14G)  ACTUATOR (1) (12-14G) 16 12.14G

4 NCOI83  *vyv 7rf=—4- (1) (106) ACTUATOR (1) (10G) 16 106

4 NCO189  +vyv 77¥=—¥- (1) (6-7-8G)  ACTUATOR (1) (6-7-8G) 16 6.7.8G

5 NCO178  +tvyv 7re—5~ (2)(12-14G)  ACTUATOR (2) (12-14G) 16 12.14G

5 NCOI&4  tvyy 74— (2) (10G) ACTUATOR (2) (10G) 16 106

5 NCO190  +viv 77#x—9- (2)(6-7-8G)  ACTUATOR (2) (6-7-8G) 16 6.7.8G

6 NCO179  tviv 7r#x—%- (3)(12-14G)  ACTUATOR (3) (12-14G) 16 12.14G

6 NCO185  +viy Trfe—5— (3) (106) ACTUATOR (3) (10G) 16 10G

6 NCO191  tvyv 7rfx—4— (3)(6-7-8G)  ACTUATOR (3) (6-7-8G) 16 6.7.8G

7 NCOI80  tviyv 7hx—4— (4) (12G) ACTUATOR (4) (126) 16 126G

7 NCOIS6  tviv 7rE=—d— (4) (106) ACTUATOR (4) (10G) 16 106

7 NC0192  tvyv 7rFz—5— (4)(6-7-8G)  ACTUATOR (4) (6-7-8G) 16 6.7.8G

7 KGC0022  tviv 7rFe—— (4) (14C) ACTUATOR (4) (14G) 16 146

8 NCOI81 iy 77fs—— (5)(126) ACTUATOR (5) (12G) 16 126

8 NCOI87  ®viv 7rtz=4- (5) (10G) ACTUATOR (5) (10G) 16 106G

8 NCO193  +vvv 77#s—4— (5)(6-7-8G)  ACTUATOR (5) (6-7-8G) 16 6.7.8G

8 KGC0023  +viv 7rf=—4— (5) (14G) ACTUATOR (5) (14G) 16 14G
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Actuator

6+ /810121406

No &iEs & % PARTS NAME ik =
PARTS Na QTY  REMARKS

9 NCO182 +viv 7rFr—4— (6) (126) ACTUATOR (6) (12G) 16 126

9 NCOI88  tviv Trfr—5— (6) (10G) ACTUATOR (6) (10G) 16 10G

9 NCO194  tviv 79#x—4— (6) (6-7-8G)  ACTUATOR (6) (6-7-8G) 16 6.7.8G

9 KGC0024  tvyv 7rFz—h— (6) (14C) ACTUATOR (6) (14G) 16 14G

10 KACO125  7hfar—h—- t¢°v (A) ACTUATOR PIN (A) 32

11 KAC0126  7yfar—b- t°v (B) ACTUATOR PIN (B) 64

12 NC0032  7hFx—4- &7 HHr 1% ACTUATOR PIN PRESSING PLATE 32

13 ESNS304Y +ax A3 (M3 X 4) ROUND HEAD SCREW (M3 X 4) 9%

15 KACO127  77fFax—~4— YLV WivF 1% SOLENOID SET PLATE 16

16 SIS0070 34y FLAT HEAD SCREW 32

17 EP12506 ' v% ¢°v (B2.5X 6) FASTENER PIN (B 2.5 X 6 32

18 BBXLOI00 7rfaz—4— ybMF (MSA-4) ACTUATOR SOLENOID (MSA-4) 9%

19  EINS0265 tax A 4" (M2 X 6.5) ROUND HEAD SCREW (M2 X 6.5) 192

20 KIXE0502 #n"v (SK18) PRINTED CIRCUIT BOARD FOR ACTUATOR 16

21 EEl15 ¥ agay an =4 COLLAR 64

22 EINS312Y #ix A %" (M3 X 12) ROUND HEAD SCREW (M3 X 12) 64

23 KAC0261  7/#a1~¥— ¥ 97% A" —#—0.05 ACTUATOR BOX SPACER (0.05) 0
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Actuator

166

No #wET W & PARTS NAME B m &
PARTS No QTY  REMARKS
1 KCC0529  77Fax—4— £ w74 (16-18G) ACTUATOR BOX (16-18G) 16
2 KACO124  7hFai—4— & 924 MVF 3 ACTUATOR BOX SET SCREW 32
3 EP103006 V7% ¢~ (B 3.0 X 6)(S)  FASTENER PIN (B 3.0 X 6)(S) 32
4 KCC0530  twvv 7r#x—5— (1) (16-18G)  ACTUATOR (1) (16-18G) 16
5 KCC0531  +tvyw 77%—- (2) (16-18G)  ACTUATOR (2) (16-18G) 16
6 KCC0532  tvyv 77%:—— (3)(16-18G)  ACTUATOR (3) (16-18G) 16
7 KCC0533  tvyv 77%c—4- (4)(16-18G)  ACTUATOR (4) (16-18G) 16
8 KCC0534  tvvv 77Fs—- (5)(16-18G)  ACTUATOR (5) (16-18G) 16
9 KCC0535  tvyv 7hfe—- (6) (16-18G)  ACTUATOR (6) (16-18G) 16
10 KCC0536  +vyv 7r#s—4- (7)(16-18G)  ACTUATOR (7) (16-18G) 16
11 KCC0537  *vyv Tr#c—p- (8)(16-18G)  ACTUATOR (8) (16-18G) 16
12 KCC0538  77#=1—5— b7 (A) (16-18G)  ACTUATOR PIN (A) (16-18G) 48
13 KCC0539  7/%a1-5- v (B) (16-18G)  ACTUATOR PIN (B) (16-18G) 80
14 KCC0540  77%x-9- v°v +¥145(16-18G)  ACTUATOR PIN PRESSING PLATE (16-18G) 32
15  ESNS304Y A& $4°%7" (M3 X 4) ROUND HEAD SCREW (M3 X 4) 128
17 KCC0541  77Fat—9— WAV MYr 4y SOLENOID SET PLATE (16-18G) 16
18 SIS0070 e7hy" FLAT HEAD SCREW 48
19 EPI2506 9% v°y (B 2.5X 6) FASTENER PIN (B 2.5 X 6) 32
20 SOLAOOI8 77F21~¥ W4F (MSA-5) ACTUATOR SOLENOID (MSA-5) 128
21  EINS0265 4% A 4% (M2 X 6.5) ROUND HEAD SCREW (M2 X 6.5) 256
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Actuator

ERTIF 1T -5 —

&
QTY  REMARKS

e

PARTS NAME

R 5
PARTS No

No

16
64
64

0

PRINTED CIRCUIT BOARD FOR ACTUATOR (SK27)

COLLAR

AR VI N

22 KCXE0903 SK27 #1'v
EE372

23

)
(0.05)

(M3 X 12

ROUND HEAD SCREW

TrFa1-4— K 9JA AN -#-0.05 ACTUATOR BOX SPACER

N
[N ]
—
bt
o)
=
N—
>
o3
£
~
3
S
S
— —
™M ©
RN
)
=E
<0
& A
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Carrtage cover

No ®EhEREE M & PARTS NAME ¥ &
PARTS Na QTY  REMARKS

1 KCC1615 vy #n = CARRIAGE COVER 4

2 EJBOSOL & - ATTUv4T (6087Z) BALL BEARING (60877) 16

3 SIS1131 % vy (9/32 X 7L) STEPPED SCREW (9/32 X 7L) 8

4 SIS0561 7y WASHER 8

5 SIS0508 Wy WASHER 8

6 SIS0805 647 +ob NUT 8

7 EJBO804 # -wATTUvT (69877) BALL BEARING (69877) 16

8§ SISM278 ~ATYsT BTy BEARING PIN 8

9 SIS5271 %7 COLLAR 8

10 ESF0606 Huotyhiy™ (M6 X 6) SETSCREW (M6 X 6) 16

11 EJBO701 & =% A" 7)vr (6077Z) BALL BEARING (607ZZ) 8

12 SIS0138 %7 7% % STEPPED SCREW 8

13 SIS0557 7w WASHER 8

13 KSC0514 AV #9- ECCENTRIC COLLAR 8 (05/04/01--)
14 SIS0507 Wi WASHER 8

15 EN106 647 Fvb (1-M6) NUT (1-M6) 8

16 ESF0606 Hutyhiy™ (M6 X 6) SETSCREW (M6 X 6) 8

17 ENI06 647 +vb (1-Mp) NUT (1-M6) 8

18 KCCO154 vy #74F va9b % av(R)  CARRIAGE GUIDE SLIDER (R) 4

19 KCCO155  #v»y™ #7410 va¥b ™ /(L)  CARRIAGE GUIDE SLIDER (L) 4
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Carrtage cover

No ERER W & PARTS NAME B s
PARTS Na QTY  REMARKS

20 KCC0248 7z} FELT 8

22 ESC0525 #ry7 &Mk (M5 X 2 CAP BOLT (M5 X 25) 16 (05/04/01--)

22 ESC0527 #ro7° % b (M5 X 2 CAP BOLT (M5 X 27) 16

23 KCC0182  +A— My 574 (7 SENSOR BASE (7-14G) 2 7.14G

23 KCCO183 +4— Mivr 4°4 (8G SENSOR BASE (8G) 2 8G

23 KCCO184  +A4~ Moy ¥4 SENSOR BASE (10G) 2 106

23 KCCO185 A= My 474 SENSOR BASE (126G) 2 6.126

23 KCC0568 - Myr 474 SENSOR BASE (16G) 2 16G

24 ESCO515 *ro7° & wh (M5 CAP BOLT (M5 X 15) 4

25 EP13016 V7%~ (B) FASTENER PIN (B) (3.0 X 16) 4

26 NXOO46 V¥ T MAGNETIC SENSOR 6 6.7.8.10.12.14G

26 NXOO46 V¥ v MAGNETIC SENSOR 2 16G

27 KCCO404  tA-a7fuliy URETHANE STOPPER 6

28  ESF0606 Huybiy” (M6 X 6) SETSCREW (M6 X 6) 6

29 KCXE0022 PSA-06 1" PRINTED CIRCUIT BOARD (PSA-06) 2

30  ERNS308Y tix +4° 4" (M3 X 8)(P2)  ROUND HEAD SCREW (M3 X 8) (P2) 4

31 WISIO1008 6 #7A~" —#-M3X12L BSB-312  COLLAR (BSB-312) 4

32 KOC0298 PSA ¥V k3° wn'- PSA COVER 2

33 ESCO406 #r7 & Mk (M X 6) CAP BOLT (M4 X 6) 4

34 KCCO614  C.#° AN yamh oy HH1dy SLIDER HOLDING PLATE 8
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Carrtiage cover

Fy )y IhN—=

&

(2%

PARTS NAME

FBand

PARTS No

Na

QTY  REMARKS

614G

o]

e

—

Lo

138)
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D © WO
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PRINTED CIRCUIT BOARD (PSA-03)
PRINTED CIRCUIT BOARD (PSA-03) ASSY.

MAGNETIC SENSOR (FRO5CM21AS)

P
a =
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4 O
mm A
I
SN
(\\‘\ -~
S5
P
¥z
'~ &K
— L0 —
OO D
223
skils
S e
L r— —t
YO O

SKE234-S 34C-16




Fo )y ERET ST b

Carrtage

jolntTing bracket

No #edfs & B PARTS NAME % W E
PARTS Na QTY  REMARKS

1 KCCO0186 ¥y LAy 7" 3rvk CARRIAGE JOINTING BRACKET 2

2 ESC0618 ¥vy7 & Wb (M6 X 18) CAP BOLT (M6 X 18) 4

3 FEP14014 37" v% vy (B4.0X 14) FASTNER PIN (B 4.0 X 14) 4

4 KCCO187  *)vy™ LAy nv CARRIAGE JOINTING PLATE 2

5 ESC0625 ¥ry7 & Wb (M6 X 25) CAP BOLT (M6 X 25) 4

8 KCC0231 #v'— Miyr 7°uyr (B) COVER BLOCK (B) 8

9  ESCO308P #rv7°# Wb (M3 X 8) (P=5) CAP BOLT (M3 X 8) (P=5) 16

10 KCC0232 ¥ 377" #n'— Myr 2~ (R)  COVER STAY (R) 2

11 KCC0233 ¥ a97" #v— My 27~ (L)  COVER STAY (L) 2

12 ESCO406 *rv7° % M (M X 6) CAP BOLT (M X 6) 8

13 ELS006 A7°U7 7ysx M6 (C.B3%)  SPRING WASHER 4

14 ESCO615 ¥ry7 £ Mk (M6 X 15) CAP BOLT (M6 X 15) 4

15 SIS0031 <7 4" FLAT HEAD SCREW 2

17 KCC1849  SW Mwird¥ SWITCH SET PLATE 2

18 KIXJ0504 NEW SES122RT SW 1 NEW SESI22RT SW 1 2

19 ERNS238Y A~ %y M2.3X8(P2)7ui-t  ROUND HEAD SCREW (M2.3X8) 4

20 ESC0305 7 & Wb (M3 X5) CAP BOLT (M3 X 5) 4
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Stitch presser

driving motor

No #&hinfEs  fh & PARTS NAME B fH &
PARTS Na QTY  REMARKS
1 KCC0201  AFv# 7°Lo— £4— A" MOTOR BASE 8
2 ESCO408 #rv7 & Wb (M4 X 8) CAP BOLT (M4 X 8) 16
3 KCC0202 W ¥ by 77 & GEAR PIN 8
4 KCC0203 ¥ anh'y ¥ - DRIVEN GEAR 8
5 KCC0204  A7oF 7°Vbot— s (C) LINK (C) 8
6 KCC0205 7oy WASHER 8
7 ERE020 E-Uvr (E-2) E-RING (E-2) 8
8 KCC0208 v 7b°w ¥°7 BRUSH GEAR 8
9  ESFO404M Fobyb %7 (M4 X 4) (A97) SETSCREW (M4 X 4) (MEC) 16
10 KCC0209  wr 474 7-h ARM 8
11 KCC0210 » Favtf 474 BRUSH SET BASE 8
12 KCCO211  »¥ Fa9 #1 4 BRUSH ADJUSTING SCREW 8
13 ERE020 E-'»)" (E-2) E-RING (E-2) 8
14 KCCO457 ¥ y7vey BRUSH FULCRUM PIN 8
15 ERE020 E-Uvr (E-2) E-RING (E-2) 8
16 ENIO3P 647 +vb (1-M3) NUT (1-M3) 8
17 EHHB030A » (60 X 30) (/m) BRUSH (60 X 30) (BLACK) 8
18 KCC0212 v x4 BRUSH HOLDING PLATE 8
19  SIS0002 <ok %Y FLAT HEAD SCREW 16
23 KCC1617  A7»F 7"V 7949} (7-8G)  STITCH PRESSER BRACKET (7-8G) 8 6.7.8G
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Stitch presser

driving motor

No EREEE @ A& PARTS NAME g fH &
PARTS Na QTY  REMARKS

23 KCC1652 A7+ 7°bo¥— 7"} (10-14)  STITCH PRESSER BRACKET (10-14G) 8 10.12.14.16G

24 ESCO415 Fry7 A Wb (ML X 15) CAP BOLT (M X 15) 16

25  ESC0408 ¥r7° kWb (M X 8) CAP BOLT (M4 X 8) 8

26 SIS4321 THY UF ey PIN WITH HEAD 8

27 KCXHO006 A7vk°v2" MO.+tv} 2 STH-35D20 PULSE MOTOR ASSY. (2) 8

28 ELS003 A7 Uvr Myix (2-M3) SPRING WASHER (2-M3) 24

20  EN103Y 647 +ob (1-M3) NUT (1-M3) 24

30 KCC0204  A7vF 7L 77 #v— (A)  GEAR COVER (A) 8

31 KCC0295 A7+ 7Ly~ 7 #'— (B)  GEAR COVER (B) 8

32 EINS204 +tiAFa"iy" M2X4 (P4) 1=ym  ROUND HEAD SCREW (M2 X 4) 32

33 SIS4321 7He VR by PIN WITH HEAD 8

34 ESFO405 Aotvbiy” (M X 5) SETSCREW (M4 X 5) 16

SKEZ234-S 34C-18



Stltch presser

ATvFTUyt—

N £
L ay

)y

\F

¢

No #Hivls i % PARTS NAME % % &
PARTS No QTY  REMARKS

1 KCC1618  A79F 7°bwi- Mpvr 474 STITCH PRESSER SET BASE 8

2 KCC1619  A7vF 7°Ly- 17 (A) STITCH PRESSER LINK (A) (7-8-12-14G) 8 6.7.8.12.14.16G

2 KCC1653  A7vF 7°Lwi— vv7(A) (106) STITCH PRESSER LINK (A) (10G) 8 10G

3 ESFO404M Aobyb 27 (M X 4) (Rvy) SETSCREW (M4 X 4) (MEC) 8

4 KCC0195 Yv7 (B) LINK (B) 8

5 KCCO196 A7y 7'V~ nvh v (A) LINK PIN (A) 8

6 KCC0197 279 7"Vt~ v v°7 (B) LINK PIN (B) 8

7 KCCO198  A7vF 7° Lo 27°Uvs" 45— SPRING COLLAR 16

8 KCC0199 A7+ 7Lt vz vy (C) LINK PIN (C) 8

9 ERE020 E-Yv7 (E-2) E-RING (E-2) 88

10 ESFO405M Fotyb %7 (M4 X 5) (Av%) SETSCREW (M4 X 5) (MEC) 16

11  SISE523 k¥ Nk PULL SPRING 8

12 KCC1622 A7y 7ot 209 v - STITCH PRESSER LEVER 8

13 ESFO404M Ftyh 45" (M4 X 4) (iv)) SETSCREW (M4 X 4) (MEC) 16

14 KCC1623 A7y 7°Lbv= yvr (D) LINK (D) 8

15 KCC0213  STP. vA— M)vrdy SENSOR FITTING PLATE 8

16  ESNS306Y tix A4 (M3 X 6) ROUND HEAD SCREW (M3 X 6) 16

17 KEXJ2004 A b (2) SENSOR ASSY. (2) 8

18  ESR2609Y Mz 47" (M2.6 X 9) THRUSS SCREW (M2.6 X 9) 16

20 KCC1729  x7v# 7° Lot~ (C) (76) STITCH PRESSER (C) (76) 8 6.7G 36.5L
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Stttch presser

ATFwF Iy —

i &
QIY  REMARKS

%

PARTS NAME

e
PARTS Na

No
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V=N Stnker cam

ey an % PARTS NAME % fF &
PARTS No QTY  REMARKS
1 KCC1675 vtk (BF) (7/8G) SINKER CAM (BF) (7/8G) 8 6.7.8G
1 KCC1676  vva—hs (BF) (10G) SINKER CAM (BF) (10G) 8 10G
1 KCC1677  vvh-nh (BF) (126) SINKER CAM (BF) (12G) 8 126
1 KCC1678  vvi—hh (BF) (14G) SINKER CAM (BF) (146G) 8 14G
1 KOC0630  vvi-hh (BF) (16G) SINKER CAM (BF) (16G) 8 166
2 SIS0055 k7Ay FLAT HEAD SCREW 24
3 EP103006 "% vy (B 3.0 X 6)(S)  FASTENER PIN (B 3.0 X 6)(S) 16
4 KCC1679  yvt—th (BB) (7/8G) SINKER CAM (BB) (7/8G) 8 6.7.8G
4 KCC1680 vtk (BB) (106) SINKER CAM (BB) (10G) 8 106
4 KCC1681  yvh—#h (BB) (12/14G) SINKER CAM (BB) (12/146) 8 12.14.166
5 [ESCO418 #vv7 K Wb (M4 X 18) CAP BOLT (M4 X 18) 16 10.12.14. 166
5 ESCO420 w7 % Wb (M X 20) CAP BOLT (M X 20) 16 6.7.8G
6 FEP63008 vk e’y D3.0X8) FASTENER PIN (D 3.0 X 8) 16
7 KCC1630 473 Sk b (7/86) (L) SUB-SINKER CAM (7/8G) (L) 8 6.7.8G
7 KCC1671 #a S#h M (106) (L) SUB-SINKER CAM (10G) (L) 8 106
7 KOC0560 4"z S#k #F (12-16G) (L)  SUB-SINKER CAM (12/14/16G) (L) 8 12.14G
7 KOC0631 &3 Sk #F (166) (L) SUB-SINKER CAM (16G) (L) 8 166G
9 KCC1683 vi— w3k’ v (L) SUB SINKER PIN (L) 8
10 KCC1685 #7"3 S#h t'v SUB-SINKER CAM PIN 16
11 SISE603 ¥v7 Nk KICK SPRING 16
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Y UA=NLA

Stnker cam

No #ERWwEE W & PARTS NAME T B #
PARTS Na QTY  REMARKS

12 KOC0562  y/h=A34} hk SLIDING SINKER CAM 8 6.7.8.10.12.14G

12 KOC0633  yvh—A74} hA SLIDING SINKER CAM 8 16G

13 KCC1684 X34 M4b #°4F SLIDING SINKER CAM GUIDE 8

14 SIS0001 <Wkd %5 FLAT HEAD SCREW 16

15 EP12510 °v#° v (B 2.5 X 10) FASTENER PIN (B 2.5 X 10) 16

16 KCC1686 4"z S#h M (7/86) R) SUB-SINKER CAM (7/8G) (R) 8 6.7.8G

16 KCC1687 4= Sah ™ (106) R) SUB-SINKER CAM (10G) (R) 8 106

16 KOC0561  4¥"=a Shh #} (12-16G6) R)  SUB-SINKER CAM (12/14/16G) (R) 8 12.146G

16 KOC0632 4"z Sk #4+ (166) (R) SUB-SINKER CAM (16G) (R) 8 16G
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No s & & PARTS NAME B &
PARTS Na QTY  REMARKS
1 KEC1601  *vvy” 7 =} CARRIAGE GATE 2
2 ESC0822 #vy7 Wb (M8 X 22) CAP BOLT (M8 X 22) 16
3 SIS4306 7n- ey TAPER PIN 8
6 KSCO031 7" Lyt~ i - PRESSER COVER 4
7 SISII87 %'V v% &/ STEPPED SCREW 8
8 KCC1631 MRV Fovay SW M)y 4 NEEDLE BREAKAGE SWITCH SET BASE 4
9  ESCS1408 €A% ¥y7° £ Wb (M X 8) CAP BOLT (M4 X 8) (WITH WASHER) 8
10 KC4025  nJib 24vF £vb NEEDLE BREAKAGE SWITCH ASSY. 4
11 ESC0305 ¥ry7° % Wb (M3 X5) CAP BOLT (M3 X 5) 4
12 KCC1632  nitb hviayay NEEDLE BREAKAGE DETECTING PLATE 4
13 KCC0227 =0y ¥ av7 v = (F) CAM BOX COVER (F) 2
14 KCC0229 #v)vy” ¥ aw7” #w'— (B-L)  CAM BOX COVER (B-L) 2
15 KCC0228 vy ¥ a97" #n'— (B-R)  CAM BOX COVER (B-R) 2
16 BBCO141 A= Mivr 7 uyy (A) COVER SET BLOCK (A) 8
17 ESR9406 P72 %" (M4 X 6) (=ym-L)  TRUSS HEAD SCREW (M4 X 6) (UNICHROME) 16
18 SIS6480 #7 ni PUSH SPRING 8
19 KBCO007 Vb 2 #°4F MIyr{y GUIDE PIN FITTING PLATE 4
20 ESC0410 #*vv7° Wb (M4 X 10) CAP BOLT (M4 X 10) 8
21 KECO036  7vh A #°4F 7 uy) RAIL GUIDE BLOCK 8
22 ESCS0416 tix ¥vv7° & Wb (M X 6) CAP BOLT (M4 X 6) (WITH WASHER) 16
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PARTS NAME

Eilineige

PARTS No

Na

QTY REMARKS

STEPPED SCREW

RAIL GUIDE

TR A BAY

23 KEC0037
SIS1206 ¥ v7%4y"
25 EPR3020 wu-W b’

24

16
16

3.0 X 20)

PUSH SPRING

(

ROLL PIN

3.0 X 20)

(

SIS6304 A1 #

26
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FRBRE

Vacuum device

No EBEnES W & PARTS NAME B W
PARTS No QTY REMARKS

1 KCC1635 4" AF #9-—h J&°W +ob NOZZLE ASSY. 4

2 KCC1689 17— /AW (F) AIR NOZZLE (F) 2

3 KCC1690 x7- J2'h (B) AIR NOZZLE (B) 2

4 KCCO300 /A" W %ot NOZZLE CATCH 4

5 ESNO408Y "% (M4 X 8) ROUND HEAD SCREW (M4 X 8) 8 6.7.8G

5 ESNM410Y #° %7 (M4 X 10) ROUND HEAD SCREW (M4 X 10) 8 10.12.14. 166

6 FEE1361 w¥vF=7" (UB-0640-W) URETHANE TUBE (UB-0640-W) 0 FRONT

7 EE1361  #V9F-7" (UB-0640-W) URETHANE TUBE (UB-0640-W) 0 REAR

8 KCCI702 AW FrofF A" - NOZZLE CATCH SPACER 4 10.12.14.16G

9 KCCO164  vawy’v n°47° (F=1) PIPE (F-1) 2

10 KCCO165  ay ¥"v n47° PIPE 2

11 KCCO166  va7¥'v N 47" (B) PIPE (B) 2

12 KCCO168  ¥"afv} #a=7° JOINT TUBE 4

13 KCC0249 ¥ afvh $a-7" JOINT TUBE 2

14 KCCO169 n A7 ¥ afvh 2°4 PIPE JOINTING RUBBER 2

15 KCC0170  74M— BOX FILTER BOX 2

16 KCCO171  74M— v} FILTER ASSY. 2

17 KCCO173  74M— K 92x 39 N vy PACKING 2

18 KCCO175 &K vy" 74M- SPONGE FILTER 2

19 KCCO176  vay"v % WASTE COLLECTING CASE 2
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BB Vacuum device

No HaFE5s m A PARTS NAME B W%
PARTS Na QIY REMARKS

20 KIC0534 ™ 7 AIR VALVE 2

21 KIC0535 MY Mrfy VALVE SET PLATE 2

22 ESC0306 #ry7° #"mb (3 X 6) CAP BOLT (3 X 6) 4

23 WHEI02800 POP-312 #-V 7°7)° HOLE PLUG 2

24 KCCO177 MM Me°7 VALVE 2

25 EE357  ¥WWFY Vay LOCK 2

26 EINS0265 A% A" %" (M2 X 6.5) ROUND HEAD SCREW (M2 X 6.5) 4

27 EN0O102 6% tvb (1-M2) NUT (1-M2) 4

28 KCC0178 4" Ah 72 DUST CASE 2

29 KCC0376 4" AM-A 7v—h DUST CASE FRAME 2

30 KCCO256 4" b =% 74— W¥ 47(A)  FILTER FITTING PLATE (A) 2

31 KCC0257  DC.74M3— &} DC. FILTER ASSY. 2
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A A E—H— Matin motor

No #imEr W & PARTS NAME % B &
PARTS No QTY  REMARKS
1 KEDOOOl  &%- A" MOTOR BASE 1
2 ELHI0O 7w (1-M10) WASHER (1-M10) 2
3 ELSI0  A7°Uur mvia (2-M10) SPRING WASHER (2-M10) 2
4 ESCI035 #wv7 &b (MIO X 35) CAP BOLT (M10 X 35) 2
5 ESHO850 6#7 & Wb (M8 X 50) BOLT (M8 X 50) 1
6 EN108 647 +vb (1-MR) NUT (1-M8) 1
7 KKXZ2001 AC#—k &5 MAIN MOTOR (SGMSH-20PCA-SB23) 1
8 FELHO611P 7% %" % (M6 X 11.5 X 0.8)  WASHER (M6 X 11.5 X 0.8) 4
9 ELSO6 ATV Tvia (2-MB) SPRING WASHER (2-Ms) 4
10 ESC0625 #w7 & Wb (M6 X 25) CAP BOLT (M6 X 25) 4
11 KGDOO3L 7 vV 7° -1 REDUCTION PULLEY 1
12 ESFO606 Huokvbxy” (M6 X 6) SETSCREW (M6 X 6) 1
13 ESF0608 Hutvbzy” (M6 X 8) SETSCREW (M6 X 8) 1
14 KCDOOO4  Fahy K vyr vam 7= MEDIUM SMALLER PULLEY 1
15 EJR2001 ~'79v7" (NAG-4904 UU) BEARING (NAG-4904 UU) 1
16  EPRS025 ©-wt’y (M5.0 X 25) ROLL PIN (M5.0 X 25) 2
17 KEDOOO2  #2%hv %" wyr 4°4 7°-)- MEDIUM LARGER PULLEY 1
18 EJB2005 & b ~"7)vs" (630477 BALL BEARING (630477) 1
19 ESCO518 #r7 % Wb (M5 X 18) CAP BOLT (M5 X 18) 3
20 KCDO0O8  #7- COLLAR 1
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XA T

N — Main motor

No #aas M % PARTS NAME B W %
PARTS Na QTY  REMARKS

21 KCDOOO9  Fawhv ¥ vr a7} MEDIUM REDUCTION SHAFT 1

22 SIS0552 7y WASHER 1

23 EN116 647 v} (1-M16) NUT (1-M16) 1

24 SIS5122 "y WASHER 1

25  ESC0612 #vv7 % Wb (M6 X 12) CAP BOLT (M6 X 12) 1

26  ESHO8120 677 "W+ (M8 X 120) HEXAGON BOLT (M8 X 120) 1

27 EN108  6#7 Fvb (1-M8) NUT (1-MB) 1

28  EBST024 #43v7° ATWb TIMING BELT 1

29 ELHO8  "yir (1-M8) WASHER (1-M8) 1

30 SIS0508 My WASHER 1

31  ESC0822 #rv7 % Wb (M8 X 22) CAP BOLT (M8 X 22) 1

91 KEDGOO2 #a% #v 4 v V7 7= ¥v} PULLEY ASSY. 1 14+15+16+17+18+19+20
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Drtving equipment (Rtght)

No &BinEE 4 & PARTS NAME % W &
PARTS Na QTY  REMARKS

1 KEDOOO3 %" v 7°=Y= 7" 59} PULLEY BRACKET 1

2 ESHI070 6#7 £ Wk (MIO X 70) HEXAGON BOLT (M10 X 70) 1

3 ESHI0120 6 #7 & ¥ (MIO X 120) HEXAGON BOLT (M10 X 120) 2

4 ELSI0 27000 v (2-M10) SPRING WASHER (2-M10) 3

5 KEDOOO4 * wvp ¥4 77 -)- LARGER PULLEY 1

6 EJB2002 # -k ATUS (6204Z7) BALL BEARING (620477) 1

7 ESCO640 v &M (M6 X 40) CAP BOLT (M6 X 40) 4

8 EPR5045 m-tk"y (M5.0 X 45) ROLL PIN (M5.0 X 45) 2

9 KEDOOOS ¥ vy vay 7 -)- SMALLER PULLEY 1

10 EJB2002 £ -V A"7Uv7 (620477) BALL BEARING (620477) 1

11 KEDOOO6 ¥ vv7 ¥47} REDUCTION SHAFT 1

12 ESF0820 #utybiy” (M8 X 20) SETSCREW (M8 X 20) 1

13 EBST016 543y ~"Wb TIMING BELT 1

91 KEDGOO4 % vvy 7°-U- #vb (2343%)  REDUCTION PULLEY ASSY. 1 5+6+7+8+9+10
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e (£ )

Driving equipment(Left)

No #HwES W % PARTS NAME % W E
PARTS No QTY  REMARKS
1 KGDOO10 ¥ awh 9y 7°=I= 7"y} DRIVEN PULLEY BRACKET 1
2 ESHI070 647 % Wb (M10 X 70) HEXAGON BOLT (M10 X 70) 1
3 ESHI0120 6 #7 £ Wb (M10 X 120) HEXAGON BOLT (M10 X 120) 2
4 ELSI0 AL Ty (2-M10) SPRING WASHER (2-M10) 3
5 KEDOOOS ¥ a29h% 7°-)- DRIVEN PULLEY 1
6 EJB2501 & -V A 7YvrT (62057Z) BALL BEARING (62057Z) 2
7 ERH520 H-Uv4" (H-52) H-RING (H-52) 1
8 KEDOOO9 A~ 7Us7 AIAb 45— BEARING THRUST COLLAR 1
9 KOOl ¥ a9k % 7°=1- 7} DRIVEN PULLEY SHAFT 1
10 SIS5391 v WASHER 1
11 EN116  6#7 tvb (1-Ml16) NUT (1-M16) 1
12 SIS5103 7o WASHER 1
13 ESC0615 *ry7° 4 kb (M6 X 15) CAP BOLT (M6 X 15) 1
14 ESHI000 647 & Wb (M0 X 90) HEXAGON BOLT (M10 X 90) 1
15 ENIIO 647 +vb (1-M10) NUT (1-M10) 1
16 EBSTO19 #43v7 AW} TIMING BELT 1
17 EE382  Abyn- STOPPER 2
18 KCDO023 4 v MvF MIUF 4% SWITCH FITTING PLATE 2
19 FELHOSP 7o WASHER 2
20 ESC0510 #rv7 % Wb (M5 X 10) CAP BOLT (M5 X 10) 2
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Driving equipment(lLeft)
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Ty UERTDY Y Carrtage jointing block

No #REnES  Gh & PARTS NAME
PARTS No

1 KEDOO14 vy Lohy 7 uyy CARRTAGE JOINTING BLOCK

2 KGD0024  A"Wb T BELT PRESSER

3 ESCF0630 #ry7 & Wb (M6 X 30)777" 7%  CAP BOLT (M6 X 30) (WITH FLANGE)

4 KEDOOL6 Vo 7} JOINTING SHAFT

5 ERE050 E-Uvr" (E-5) E-RING (E-5)
KCDO026 1 Frvyay ny END DETECTOR

6
7 ESCO408 Fry7EME (M4 X 8) CAP BOLT (M4 X 8)
8 KEDO0O29 7=7'% #°4Fn' v A (9x)(R)  CABLE GUIDE PLATE A (UPPER) (R)
9 KEDOO30 7% #°4Fn'y A (91)(L)  CABLE GUIDE PLATE A (UPPER) (L)
0 ESC0610 Fry7 & Wb (M6 X 10) CAP BOLT (M6 X 10)

11 KEDOO3L #7'% #° 4P~ B (91)(R)  CABLE GUIDE PLATE B (UPPER) (R)
12 KKDOO18 77"V #°4Fn"2 B (9x)(L)  CABLE GUIDE PLATE B (UPPER) (L)

13 ESC0506 Frv7° % M (M5 X 6) CAP BOLT (M5 X 6)

14 KEDOO48 L4y 7°uyy Hhafy WIRE CONNECTING HOOK
15 ESC0O408 *ry7°# Wb (M X 8) CAP BOLT (M4 X 8)

16 KCD0O035 r—7"W Hx CABLE HOLDER

17 ESC0506 7 £ W (M5 X 6) CAP BOLT (M5 X 6)

18 KCDOO35 7" Hhr CABLE HOLDER

19 KCD1602 /=70 t¥x CABLE HOLDER

20 ESC0506 w7 % Wb (M5 X 6) CAP BOLT M5 X 6)
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Fv )y EgETay Y Carrtage jointing block

No #BantEs M % PARTS NAME \ W %
PARTS No QTY  REMARKS

21 EE1419  #/~%A2a2ty KQZE08-03 UNION (KQ2ZE08-03) 2

22 EE780  7°gv%amk" 74 (TBLY6-03) BRANCH ELBOW (TBLY6-03) 2

23 EE1358  H.wV¥vf2-7" TUHO858B-100  URETHANE TUBE (TUHO0858B-100) 0 RIGHT

24 EE1358  H.9Vo#a2-7" TUHO858B-100  URETHANE TUBE (TUH0858B-100) 0 LEFT
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No EReedFs & PARTS NAME ik W *
PARTS No QTY  REMARKS
1 KEDOOLl 7F% #° 4} 27— DRIVE GUIDE STAY 1
2 ESHIO70 647 & Wb (MO X 70) HEXAGON BOLT (M10 X 70) 4
3 ELSI0O 70y wyir (2-M10) SPRING WASHER (2-M10) 4
4 KEDOO39 27~ #n"- (L) STAY COVER (L) 1
5 KEDO038 %7~ "= (R) STAY COVER (R) 1
6 ESMOB06 # 4vky" (M6 X 6) BUTTON SCREW (M6 X 6) 4
7 KEDOO19 & %2 #n" - OIL PROTECT COVER 1
8§ SIS5187 #7- COLLAR 2
9 ESC0615 #v7 & Wb (M6 X 15) CAP BOLT (M6 X 15) 2
10 ESC0608 #ry7 # Wb (M6 X 8) CAP BOLT (M6 X 8) 3
11 KDDOOO8 #7721 #n'= 4} 7’ SIDE CAP 2
12 KDDOOO4 92 In = ¥ A OIL COVER SUPPORT 1
13 ESC0610 *ry7° % W+ (M6 X 10) CAP BOLT (M6 X 10) 2
14 KEDO020 7=7"W A™Y W9r A7 STAY 1
15 SIS0090 647 A Wb (MI0 X 16) HEXAGON BOLT (M10 X 16) 4
16  ESCO612 *ry7 £ Wb (M6 X 12) CAP BOLT (M6 X 12) 6
17 SIS0502 7vix WASHER 6
18 KEDOO21 77" ~°7 39 wyb CABLE ROOM MAT 2
19 KED0022 7 vb'% 77 == fn'- DRIVING PULLEY COVER 1
20 FESMOB06 * 3vky” (M6 X 6) BUTTON SCREW (M6 X 6) 2
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No &hieds o & PARTS NAME e &
PARTS No QTY ~ REMARKS

21 KCDOO31  #=7"% #° 4} M7y 45(¥4) (R) ~ CABLE GUIDE MOUNTING PLATE (LOWER) (R) 2

22 KCDO03Z  7=7"N #° AN My 45(v4) (L)  CABLE GUIDE MOUNTING PLATE (LOWER) (L) 2

23 ESC0508 w7 & Wb (M5 X 8) CAP BOLT (M5 X 8) 8

24 KEDOO34 7'V Hhr CABLE HOLDER 1

25  ESC0508 #vy7° & Vb (M5 X 8) CAP BOLT (M5 X 8) 2

26 KEDOO35 77"V ¥ #tr CABLE SUPPORTING PLATE 3

27 ESCO505 #ry7 & Mk (M5 X 5) CAP BOLT (M5 X 5) 6

28 HID0037 77"V A'7  (R100) CABLE ROOM (R100) 0

29 KCDOO44 77N N7 7797 CABLE ROOM FLAP 0

30 KCDOO4O  7-7"h A% 7797 CABLE ROOM FLAP 0

31 FFD0028  7-7°N SNy CABLE PARTITION 0

32 EE522 v v (WF-6) SEAL WASHER (WF-6) 1

33 SIS0502 vy WASHER 2

34 KDDOSO7  7=7"N AT 7797 CABLE ROOM FLAP 0

91 KEM004 7777 by 234S CABLE ROOM ASSY. 234S 2 SET
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No #HmEs & & PARTS NAME ik fH &
PARTS Na QTY  REMARKS

1 KEDO023 - ¥ 7" 3r9h COVER GUIDE BRACKET 1

2 ESH10120 6 #7 & Vb (MIO X 120) HEXAGON BOLT (M10 X 120) 1

3 ELSI0  x7°9v0" v (2-M10) SPRING WASHER (2-M10) 1

4 FSCO822 *ry7 & M (M8 X 22) CAP BOLT (M8 X 22) 1

5 ELS08 AT UvT Myir (2-M8) SPRING WASHER (2-M8) 1

6 KED0024 AWk ¥7Ey BELT SUPPORTING PIN 1

7 EN308 647 Fub (3-M8) NUT (3-M8) 1

8 KED0025 A'Wh ¥ m—9- BELT SUPPORTING ROLLER 1

9  EMMI2I5 P AT (ML-1215) BUSH (ML-1215) 2
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No #aES  dn & PARTS NAME ¥ fF &
PARTS Na QTY  REMARKS
1 KEDOO4O0 #=7W #° 4V Vb M)9F 27— CABLE GUIDE RAIL SET PLATE 4
2 ESCO615 #v7 x Wb (M6 X 15) CAP BOLT (M6 X 15) 8
3 SIS0502 7y WASHER 8
4 KEDOO4l 47N #° 4R b-b CABLE GUIDE RAIL 1
5 KEDOO42 4=7"W 74N b ¥F 174 BEARING RAIL 4
6 ESMO6I0 #4v & (M6 X 10) BUTTON SCREW (M6 X 10) 4
7 KEDOO45 7N A} A7 MOVING CABLE STAY 1
8 ESC0616 ry7 % Wk (M6 X 16) CAP BOLT (M6 X 16) 4
11 KDOOB6 LAy 7" 9h9h CONNECTING BRACKET 3
12 EJBO702 & -w"7y0r  (627Z7) BALL BEARING (627ZZ) 8
13 ELHO6 7y WASHER 8
14 SIS1161 5" wv% % STEPPED SCREW 8
15 BDO063 =7k 41 71— CABLE DRIVE PULLEY 2
16 EJBO601 & -V A7 (62677) BALL BEARING (62677) 2
17 ELHO6  moiw WASHER 2
18  ESC0616 #ry7 # Wb (M6 X 16) CAP BOLT (M6 X 16) 2
19  ESC0616 #v7 & Wb (M6 X 16) CAP BOLT (M6 X 16) 2
20 ESC0615 #ry7° % Wb (M6 X 15) CAP BOLT (M6 X 15) 2
21 SIS0502 7y WASHER 4
22 KEDOO51  A=7" "7 1 41 CABLE ROOM GUIDE 1
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PARTS NAME
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PARTS No
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No ®hinds % PARTS NAME ¥ H #

PARTS No QTY  REMARKS
1 KEDOO43  7%— 27454 WIRE FIXING BASE 1
2 ESS0408 #74° (M4 X 8) FLUSH HEAD SCREW (M4 X 8) 2
3 KEDOO44d  MA—¥"V rvvaiay WIRE BREAKAGE DETECTOR 1
4 ESNS312Y 4 +A° 3" (M3 X 12) ROUND HEAD SCREW (M3 X 12) 2
5 SIS0565 ' yiv hi- INSULATING COLLAR 4
6 EN103  6#7 +vb (1-M3) NUT (1-M3) 2
7 KEDOO46 #—7V 7} 74¥- (3630 L)  CABLE MOVING WIRE (3630 L) 1
8 BDO06S M- LAy Tuyh WIRE CONNECTING BLOCK 2
9 SIS0001 <k % FLAT HEAD SCREW 2
10 KEXD0027 #7°V (CA-64) (SES234) CABLE (CA-64) (SES234) 1
11 ESNS305Y +4& 44" (M3 X 5) ROUND HEAD SCREW (M3 X 5) 1
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No & s o & PARTS NAME % &
PARTS Na QTY  REMARKS

1 KDFO001  #%4 7b-h (R) FRAME (R) 1

2 KDFOO0Z  #94 7b=h (L) FRAME (L) 1

3 KCF0236 77—k ¥ #°% (F) FRAME BASE (F) 2

4 KCF0236 7V-b ¥* 7% (F) FRAME BASE (F) 2

5 FF0006 N FvR & IE BALANCE BOLT 4

6 KEFO001  #v44 7v—4 %7~ (¥4-F) FRAME STAY (BOTTOM:F) 1

7 KEFO002 #7594 7=k 27— (¥4-B) FRAME STAY (BOTTOM:B) 1

8 ESCSI040 iz C.B 10 X 40 (SWu%) CAP BOLT (M10 X 40) WITH WASHER 8

9 ESC1025 #rv7 & M (MO X 25) CAP BOLT (M10 X 25) 8

14 HIFO168 44 {hn - TERMINAL COVER 1

15 ESR9406 1A 4" (M4 X 6) (2=rm-1)  TRUSS HEAD SCREW (M4 X 6) (UNICHROME) 4
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BT E— 45—

Take—down motor 53)

No EREREE A 4 PARTS NAME % s #
PARTS Na QTY  REMARKS
1 PDOOBL  #v - MYF BTy COVER SET PIN 3
2 KCF0053  <3r" 719 59— A2 MOTOR BASE 1
3 ESC0615 ry7° % M (M6 X 15) CAP BOLT (M6 X 15) 3
4 SIS0502 7y WASHER 3
5 FJXZ0107 M - (E2689-464) TORQUE MOTOR (E2689-464) 1
6 KXZ0010 %7 ay} (D1498-164) GEAR HEAD (D1498-164) 1
7 ESNO89OSW +4™%%" (M8 X 95) ROUND HEAD SCREW (M8 X 95) 4
8 ELS08  A7°Uvr Myiw (2-M8) SPRING WASHER (2-M8) 4
9 SIS0508 Ty WASHER 4
10 EN108 647 v (1-M8) NUT (1-M8) 4
11 KCFO054 <& 719 A7 whryb TAKE-DOWN DRIVING SPROCKET 1
12 KCFO055 < 5Fxyh RATCHET 1
13 ESCO414 *ry7" & Wb (M4 X 14) CAP BOLT (M4 X 14) 3
14 ESFO608 Hutybss™ (M6 X 8) SETSCREW (M6 X 8) 1
15 ESF0606 #otvbiy” (M6 X 6) SETSCREW (M6 X 6) 1
16 KCFO056  #27%9° % bn'— b°y LEVER PIN 1
17 ERS080 #Fv7° W7 (S-8) SNAP RING (S-8) 1
18 SIS5306 7Ty WASHER 1
19 KCF0057 <7 %297 7" x(A) STOPPING PAWL (A) 1
20 ELHO816 7y WASHER 1
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ETTE—5-

No #hinfEs @ & PARTS NAME ek B &
PARTS Na QTY  REMARKS

21 KCF0277 <% %29y " A(B) STOPPING PAWL (B) 1

22 SISE574 eI A PULL SPRING 1

23 SIS2150 Nk #F & SPRING HANGER SCREW 1

24 SIS0932 Y LINK 1

25 SIS0209 47797 &5 LONG HEAD SCREW 1

26 SOLAOO11 W4} (MDU-5K6 L) SOLENOID (MDU-5K6 L) 1

27 DXLA102 7977 v (5KO) PLUNGER (5K0) 1

28 ERS110  AHv7° U (S-11) SNAP RING (S-11) 1

29 SIS0698 7= A7°Ysr" TAPERED SPRING 1

30  ESNSA10Y €hx +A°%5° (M4 X 10) ROUND HEAD SCREW (M4 X 10) 4

31 EJNO0OOS =~} m-5- NEEDLE ROLLER 1

32 BC3055B #r-v (RS35-55 + JL) CHAIN (RS35-55 + JL) 1 SET

91 FJXHOI02 <% 34— +yb TAKE-DOWN MOTOR ASSY. 1 56

92  HX0616 ¥ W AF (5K6) b SOLENOID (5K6) ASSY. 1 26427
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Mailn roller

No EBEEE  an % PARTS NAME At fF &
PARTS No QTY  REMARKS
1 KEFO003 My B=9— 7} MAIN ROLLER SHAFT 1
2 KDFO007 <% ¥ amh'w 27 why} DRIVEN SPROCKET 1
3 EJBI702 - ATV (62037Z) BALL BEARING (62037Z) 1
4 ERHA00 H Vv (H-40) H-RING (H-40) 1
5 [ESFO810 #mvhiy” (M8 X 10) SETSCREW (M8 X 10) 1
6 [ESF8815 Fukvyhiy (M8 X 15) &% #%  SETSCREW (M8 X 15) (SHARPENED HEAD) 1
7 KCFOL13 MV u=9— #5— (H}) MAIN ROLLER COLLAR (SIDE) 1
8 ESF0612 #rvbzy” (M6 X 12) SETSCREW (M6 X 12) 1
9 [ESF0615 #utviiy” (M6 X 15) SETSCREW (M6 X 15) 1
10 KCF0239  <#H m-9— #v} TAKE-DOWN ROLLER ASSY. 42
11 EP24014 /v vy (BX 4.0 X 14) FASTENER PIN (BX 4.0 X 14) 42
12 KCFO241  AMvm=5- Wi 574 Ny SPRING GUIDE PLATE 42
13 SIS6543 k¥ N PULL SPRING 42
14 KDFOOO9 My u=5- novh™ (A) ROLLER HOUSING (A) 41
15 KDFO010 Ay u—=5— n#y " vs" (B) ROLLER HOUSING (B) 1
16 KDFOO1l My b9 #5— ROLLER COLLAR 1
17 KDFOO12 My m=9— %" W ROLLER HOLDING PLATE 1
18 ESC0615 #rv7°# W+ (M6 X 15) CAP BOLT (M6 X 15) 2
19 SIS0507 v WASHER 2
20 ELS06 AU Ty (2-M6) SPRING WASHER (2-M6) 2
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Main roller
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No &auds A & PARTS NAME T

PARTS Na QIY  REMARKS
1 KDFO005 <7 7°97vb R) BRACKET (R) 1
2 ESC0820 #vv7 # Wb (M8 X 20) CAP BOLT (M8 X 20) 2
3 ESF0810 #mkyhty” (M8 X 10) SETSCREW (M8 X 10) 1
4 BBFOO05 ~#r w-7— ¥ vy (R) ROLLER PIN (R) 1
5 ERS250 #fv7” Wort (S-25) SNAP RING (S-25) 1
6 BBFOO40  AvF MIvr 4% SWITCH SET PLATE 1
7 ESC0510 w7 & wh (M5 X 10) CAP BOLT (M5 X 10) 2
8 EINS315Y ¥4z " %" (M3 X 15) ROUND HEAD SCREW (M3 X 15) 1
9 EINS315Y 4% A7 4" (M3 X 15) ROUND HEAD SCREW (M3 X 15) 1
10 KEXJO401 #¥" 3 0-9— %297 My b SWITCH ASSY. 1
11 KEFO004 %3 o=7- A7h PRESSURE ROLLER SHAFT 1
12 NFOL11 &3 m=5- W7} 45— PRESSURE ROLLER SHAFT COLLAR 1
13 ESF0610 #uowb 2" (M6 X 10) SETSCREW (M6 X 10) 1
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HBEIo—>—

Pressu

No s an & PARTS NAME i %
PARTS No QIY  REMARKS
1 BBFOO4S &7 a m-5- 74} PRESSURE ROLLER GUIDE 21
2 ESF0608 Ambybiy” (M6 X 8) SETSCREW (M6 X 8) 21
3 BBFO114 &3 m-5- #°4}3% “ 10"y ° 10 PIN 21
4 BBFO11S &7z v=5- #7437 6Ly ° 6 PIN 21
5 SIS0435 t°v PIN 21
6 SIS6489 1V n'% PUSH SPRING 21
7 ESK9635 /7°% (M6 X 35) KNOB SCREW (M6 X 35) 21
8 ENWO6  F=7 Fvb (M6) BUTTERFLY NUT (M6) 21
9 KFO806 ¥ 3 m-— FattAn'y PRESSURE ROLLER ADJUSTING PLATE 21
10 FFO046 &' a m-5- w7} PRESSURE ROLLER PIN 21
12 ERSI20 AFy7° W (S-12) SNAP RING (S-12) 42
13 FFO43 %"z m-5- PRESSURE ROLLER 42
15 FFOO45 &7z u=9- W v (B) PRESSURE ROLLER HOUSING (B) 20
91 BBMO012 #/3 u-9— #° 4} b (1) PRESSURE ROLLER GUIDE ASSY. (1) 21 142+—+12+13
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\

Na &Bins W & PARTS NAME it B #
PARTS Na QTY  REMARKS
1 KDFOO06 <% 7 99} (L) BRACKET (L) 1
2 ESC0820 w7 & M (M8 X 20) CAP BOLT (M8 X 20) 2
3 BBFO016 ¥ w-9- ¥ vy (L) TAKE DOWN ROLLER HOLDING PIN (L) 1
4 ESCO815 7 & Wb (M8 X 15) CAP BOLT (M8 X 15) 1
5 SIS5100 #7- COLLAR 1
6 ESC0625 *rv7 & Wb (M X 25) CAP BOLT (M6 X 25) 1
7 NFOO32 ¥ uvk ety STEPPED PIN 1
8 ERSI00 xty7” W7 (S-10) SNAP RING (S-10) 1
9 ESFO810 Hmtybxy” (M8 X 10) SETSCREW (M8 X 10) 1
10 NFOO75 739 97X CLUTCH PAWL 1
11 SIS6327 #y7 Nk KICK SPRING 1
12 EP64028 I vde v (D 4.0 X 28) FASTENER PIN (D 4.0 X 28) 1
13 NFO031 &/ 3 m=9— Y7b AU-7" PRESSURE ROLLER SHAFT SLEEVE 1
14 KDFOOI5 #5°3 u—5— F443"y 1on'y PRESSURE ROLLER TENSION DISK 1
15 KDFOOL6  w=9— F75™y b - ROLLER LEVER 1
16 FEPR3014 ©t-h &'y (3.0 X 14) ROLL PIN (3.0 X 14) 1
17 EKN04 777" (BG-10) (1) GRIP (BG-10) (BLACK) 1
18 NFOO41  Abyn'— ihh STOPPER METAL 1
19 SIS0438 7HvF b PIN WITH HEAD 1
20 ESFO606 Habsbiy” (M6 X 6) SETSCREW (M6 X 6) 1
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No #Banks @ % PARTS NAME L= G
PARTS No QTY  REMARKS

21 SISO711 KEY 1

22 ESFOBI5 #utyhgy™ (M8 X 15) SETSCREW (M8 X 15) 1
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Sub—roller drtving motor (@ 13

$70-5—BHE— 5

TN
D

(9)

o
&/
&6

\
Left stde
EAR
Na EREEE G & PARTS NAME ¥ fE &
PARTS Na QTY  REMARKS
1 KDFOO42 #7° m-9— £5- A" MOTOR BASE 1
2 ESC0615 #rv7 & Wb (M6 X 15) CAP BOLT (M6 X 15) 4
3 SIS0502 Ty WASHER 4
5 KDFOO43 #7° +9— ~=& MYF b°y BASE SET PIN 4
8 ESC0675 #v7 & W (M6 X 75) CAP BOLT (M6 X 75) 4
9 KDFOO44 #7° w=9— 7}°% 7= by} DRIVING PULLEY ASSY. 1
10 ESF0R06 Hutyhiy” (M6 X 6) SETSCREW (M6 X 6) 1
11  ESF8610 #uobvh %" (M6 X 10)%™% #%  SETSCREW (M6 X 10) (SHARPENED HEAD) 1
12 EBSTO14 S.T A™Wb TIMING BELT 1
15 KEFOO70  ENCA %V v Mporsy P. C. BOARD (ENCA) SET PLATE 1
16 ESNS306Y tix #a"%%" (M3 X 6) ROUND HEAD SCREW (M3 X 6) 2
17 HIXE0028 ENCA ¥V PRINTED CIRCUIT BOARD (ENCA) 1
18  EINS205W +Ax +A°%° (M2 X 5) P3 ROUND HEAD SCREW (M2 X 5) 2
19 KEFOO71 ENCA®V v #n'- ENCA COVER 1
20  ESRO304W }92 3" (M3 X 4) TRUSS HEAD SCREW (M3 X 4) 2
91 KEXH2001 #7 u-9— ¥4- SUB-ROLLER MOTOR (E4363-454+D3272-153) 1
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Sub—roller dritving

equipment

70— 5585

No #HorlEs & & PARTS NAME Bk fm &
PARTS Na QTY  REMARKS
1 KDF0017  #7° w=9—- ¥"7 o 5°4 (L) SHAFT BRACKET (L) 1
2 ESCO615 #rv7°# Wb (M6 X 15) CAP BOLT (M6 X 15) 2
3 EJBIO04 & % A 792" (6000ZZ) BALL BEARING (6000ZZ) 1
4 EJBOS04 K -MNTY4T (698ZZ) BALL BEARING (69877) 1
5 FE470 W SEAL 1
6 FER471 b (G 8) SEAL (G 8) 1
7 KDFOO18  #7°m-9- ¥ Jwkfy SHAFT HOLDING PLATE 1
8 EJB0804 & —W"TUvr (6987Z) BALL BEARING (6987Z) 2
9 FER469  A27 T COVER 1
10 EE471 ¥V (G 8) SEAL (G 8) 1
11 ESC0612 #r7 £ Wb (M6 X 12) CAP BOLT (M6 X 12) 2
12 EP14014 V" 7% ¢°v (B 4.0 X 14) FASTNER PIN (B 4.0 X 14) 2
13 KDF0019 b T4 ELASTIC SEAL 1
14 KDFOO20 #7° ¥ a9 19 4 DRIVEN GEAR 1
15 KDF0021 #7° 719 ¥4 DRIVING GEAR 1
16 KDF0023 7°-1- ¥4 PULLEY BASE 1
17 ESCO410 *7° Wb (M4 X 10) CAP BOLT (M4 X 10) 2
18 KDFOO24 74NN Famf b° v ADJUSTING PIN 1
20 ENFO6 7305 b (M6) FLANGE NUT (M6) 1
21 KDFO025 740V 7°-1- (G) PULLEY (G) FOR IDLING 1
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Sub-roller driving
equipment

(éj> 70— —ERERS

No EbinEE W & PARTS NAME B W %
PARTS Na QTY  REMARKS
22 EMMOBO8 1 94~"7Uvs” (MBOSOSDU) BUSH (MBOSO&DU) 1
23 EMMOS06 134 ~'7Y»s” (MBOSO6 DU)  BUSH (MBOS06 DU) 1
24  ERSO80  AFv7" Vs (S-8) SNAP RING (S-8) 1
25 KDFO049  #7°u-9— ¥ awb™y 7°=—(9x)  DRIVEN PULLEY (UPPER) 1
26 KDFO050 #7°u-5— ¥ awb™% 7°=)=(¥%)  DRIVEN PULLEY (LOWER) 2
27  ESF0505M Hbyisy™ (M5 X 5) (A7) SETSCREW (M5 X 5) (MEC) 6
28  EMSO815 AFAM Ty THRUST WASHER 1
29 EBSTO13 S.T A"Wb TIMING BELT 1
30 KDF0022 7% ¥4 ¥ 7 o GEAR SHAFT BRACKET 1
31  EJBIO04 & -k AT7Uv4 (6000ZZ) BALL BEARING (60007Z) 1
32 EJN1411 ==F w705 (TLA-1412) NEEDLE BEARING (TLA-1412) 2
33 EP14016 '3y (B 4.0 X 16) FASTENER PIN (B 4.0 X 16) 2
34 ESCO512 *w7° kWb (M5 X 12) CAP BOLT (M5 X 12) 3
35 SIS5107 7y WASHER 2
36 ESFO606 #mrybiy” (M6 X 6) SETSCREW (M6 X 6) 4
37 KDFOO46 ¥ arhw 7" —1)- DRIVEN PULLEY 1
38  ESF0608 Autyhiy” (M6 X 8) SETSCREW (M6 X 8) 2
39 KDF0026 AF #°4F 474 YARN GUIDE PLATE 1
40  FSCO408 *m7° % Wb (M4 X 8) CAP BOLT (M X 8) 2
41 KDF0O027 4% #°4F (L) YARN GUIDE (L) 1
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Sub—roller drtving

equipment
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No EeEES W & PARTS NAME B &
PARTS Na QTY  REMARKS
1 KDF0O033  #7 u—5— BKT (FL) SUB-ROLLER BRACKET(F-L) 1
2 KDFO034 47" m=9- 7°ryh (F-R) SUB-ROLLER BRACKET (F-R) 1
3 KDFO035 #7° u—5- 7°3ryb (F-C) SUB-ROLLER BRACKET (F-CENTER) 2
4 ESCO518 Hry7° & W (M5 X 18) CAP BOLT (M5 X 18) 4
5 EJNOSOL =} A'7Vs4 (TLASLOZ) NEEDLE BEARING (TLA810Z) 2
6 EJNO9OL =—FW A'7Yv5 (TLAS10Z) NEEDLE BEARING (TLA910Z) 2
7 EJBO8OS ~"7Uv" (68877) BEARING (6887Z) 4
8 SIM313 Ay by ECCENTRIC PIN 4
9 SIM244 AFy ey PUSHING PIN 4
10 SIS5306 7y WASHER 4
11 ESFO506 #ukvbxy” (M5 X 6) SETSCREF (M5 X 6) 4
12 KDFOO24 74NN Fa%4f ¢ ADJUSTING PIN 1
14 ENFO6 797 +vb (M6) FLANGE NUT (M6) 1
15 KDF0025  74F W 7°-y- (G) PULLEY (G) FOR IDLING 1
16 EMMOS0O8 } 74AT7Yv4" (MBOSOSDU) BUSH (MBO8OSDU) 1
17 EMMO06 1} 94 ~"7Uvr" (MBO806 DU)  BUSH (MBOS06 DU) 1
18 ERSO80 Afv7" yvr (S-8) SNAP RING (S-8) 1
19 KDFOO49 #7°u—9- ¥ a9b'% 7°-)-(9x)  DRIVEN PULLEY (UPPER) 1
20  ESF0505M Ay iiy™ (M5 X 5) (A97) SETSCREW (M5 X 5) (MEC) 2
21  EMS0815 AIAM Ty THRUST WASHER 2
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Sub-roller
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No ERSFEER W 4 PARTS NAME % &
PARTS Na QTY  REMARKS

42 KDF0O036  #7°m—5- BKT (BC) SUB-ROLLER BRACKET (B-C) 2

43 ESC0520 #ry7 &M (M5 X 20) CAP BOLT (M5 X 20) 4

45 EJN0901 ==FW¥ A'7)v7" (TLA910Z) NEEDLE BEARING (TLA910Z) 2

46 KDFOO57  #7° 7°59h on— SUB BRACKET COVER 4

47 ESNS0308 tik #A%" (M3 X 8) ROUND HEAD SCREW (M3 X 8) 8

48 EBSTO13 S.T A"wh TIMING BELT 1

49 KEF0011 #7° u—— (¥v3-) SUB-ROLLER (CENTER) 2

50 KDF0095 ~"Wb #n'— (F.L) BELT COVER (F.L) 1

51  ESNS306B A% +A° %" (M3 X 6) ROUND HEAD SCREW (M3 X 6) 2

52 SIS5334 AIAM Ty THRUST WASHER 8

53  ESC0515 w7 % Wb (M5 X 15) CAP BOLT (M5 X 15) 2

54 KEF1604 <37% & %yny FABRIC REJECTOR 4

55  EPL92505 3°9% YA™Jh 2.5 X 5 (FA")  FASTENER RIVET (2.5 X 5) 4

56 KEF0047 779t ¥ 7b (B) BRACKET SUPPORTING SHAFT (B) 1
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Sub—-roller openning motor

T70-5-BHE-5—

No #Bandrs M % PARTS NAME T s &
PARTS No QTY  REMARKS
1 KDFOO40 MM Eh— ~"-2 MOTOR BASE 1
2 ESC0635 ¥rv7° k" W (M6 X 35) CAP BOLT (M6 X 35) 2
3 KEXZ2001 M £9- (E4470-434) TORQUE MOTOR (E4470-434) 1
4 KDXZ0002 ¥ Y- ~vh (3GN75GK-D1) GEAR HEAD (3GN75GK-D1) 1
5 [ESC0560 *ry7 & ¥b (M5 X 60) CAP BOLT (M5 X 60) 3
6 ESC0555 ¥rv7" & Wb (M5 X 55) CAP BOLT (M5 X 55) 1
7 SIS5289 Tvx WASHER 4
8 KDFOO41l  #AM 7877 v DRIVE GEAR 1
9 ESF0408 #utyh 3 (M4 X 8) SETSCREW (M4 X 8) 2
10 KDF0038  #fM ¥ agh'y #4= DRIVEN GEAR 1
11 ESF0608 #otyhiy™ (M6 X 8) SETSCREW (M6 X 8) 1
12 ESF0606 Hobvbsy” (M6 X 6) SETSCREW (M6 X 6) 1
13 SIS0511 v WASHER 1
14 KDF0028 #7°m-7- BKT (R) SUB-ROLLER BRACKET(R) 1
15 ESC0618 Fry7 & Wb (M6 X 18) CAP BOLT (M6 X 18) 2
16 EJN1411 ==Fwm7907" (TLA-1412) NEEDLE BEARING (TLA-1412) 1
17 EM1412 P94 A" 79077 (MB1412DU) BUSH (MB1412DU) 1
18 EJBOB04 & -WA"TUvs" (698ZZ) BALL BEARING (6987Z) 1
19 SIS0289 +4°7hvks” LONG HEAD SCREW 1
20 KDF0029 A+ #°4F (R) YARN GUIDE (R) 1
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Sub—-roller openning motor

T7o0-S—-BRTE—5—

No Hhands an 4 PARTS NAME i W #
PARTS No QTY  REMARKS

21  ESC0408 7" 4 Wb (M X 8) CAP BOLT (M X 8) 2

22 ESF0608 #tyhiy” (M6 X 8) SETSCREW (M6 X 8) 1

91 KEXH2002 *-9-(E4470-434+3GN75K-D1)  SUB-ROLLER 0/C MOTOR 1 34
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Fabr tc

BT ITRER

Take down alarm

No #HaFsr W % PARTS NAME i fm &
PARTS Na QTY  REMARKS

1 KEFO012 <% rvvay Wy (R) FABRIC DETECTING PLATE (R) 1

2 ESNO415Y #'4 (M4 X 15) ROUND HEAD SCREW (M4 X 15) 8

4 KDFOOB1  <¥V% #vvayn'v MYy 4% (A)  DETECTOR FIXING PLATE (A) 2

5 KDF0062  ¢%J¥ Jvyayn'v M)yr 1% (B)  DETECTOR FIXING PLATE (B) 2

6 ESC0612 Frv7 & M (M6 X 12) CAP BOLT (M6 X 12) 4

7 SIS0502 "y WASHER 4

8 EP66012 I vEy (D 6.0 X 12) FASTENER PIN (D 6.0 X 12) 4

9 KEXJ0402 <&7% &% MyF b SWITCH ASSY. 2

10 ESNS2314 tAxtA"#y" M2.3X14 (P3)7mi-}  ROUND HEAD SCREW (M2.3X14) 4

12 EE075 " WASHER 4

13 EN1023 647 tob (1-M2.3) NUT (1-M2.3) 4

14 FELSO4Y A7°000° Uoia (MA) SPRING WASHER (M4) 8

15 KEF0013 7% hvvay nv (L) FABRIC DETECTING PLATE (L) 1
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Operatton bar

No &fards M % PARTS NAME T &
PARTS Na QTY  REMARKS
1 KCF0287 vt n'—- BKT (R) OPERATION BAR BRACKET (R) 1
2 KCF0288 v n'— BKT (L) OPERATION BAR BRACKET (L) 1
3 ESC0820 %7 # Wb (M8 X 20) CAP BOLT (M8 X 20) 4
4 EMMI620 }31 ~TTYS0T (ML-1620) BUSH (ML-1620) 1
5 KCXE0025 CBS ¥~ PRINTED CIRCUIT BOARD (CBS) 1
6 EINS308Y hzt~"#%" (M3X8) (P4)7mi—t  ROUND HEAD SCREW (M3 X 8) (P4) 3
7 EP26030 v'v¥t’s (BX 6.0 X 30) FASTENER PIN (BX 6.0 X 30) 2
8 KCF0294  79% vy vyuky RETURN LINK PIN 2
9 KCF0201 v W= 79% #7- BAR CONNECTING COLLAR 1
10 ESF0608 #utvhiy™ (M6 X 8) SETSCREW (M6 X 8) 2
11 EPC94014 ' v%¢’, (BR 4.0 X 14) FASTENER PIN (BR 4.0 X 14) 2
12 ERE030 E-9»7" (E-3) E-RING (E-3) 4
15 KCF0292 v n— 79% Vo7 A RETURN LINK (A) 1
16 KCF0293 7% n'- 79% V27 B RETURN LINK (B) 1
17 SIS6596 e¥x7°usr” PULL SPRING 1
18  SIS6597 b¥x7°0sr” PULL SPRING 1
19 KDFO097 v »'— 7°7rvb = (R) BRACKET COVER (R) 1
20 KCF0290 v - BKT #n'- (L) BRACKET COVER (L) 1
21 ESC0530 7 & Wb (M5 X 30) CAP BOLT (M5 X 30) 2
22 ESC0525 ¥w7 & Wb (M5 X 25) CAP BOLT (M5 X 25) 2
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No EedEs W B PARTS NAME it fm &
PARTS No QTY  REMARKS

1 KEFO015  7b=h 0" - FRAME COVER 1

2 ESMS0608 ¥AXE #v45" M6X8 (A0 v#y%)  BUTTON SCREW (M6 X 8) 4

3 KDFO059 A wv' = Mivr &y COVER PIN 4

4 KCO186  #n - M &Y (A) (55L) COVER SET SCREW (A) (55L) 6

5 KDFO065  7b-h Hiv v = (R-F) FRAME COVER (R‘F) 1

6 KDFOO66  7V—b Hiv - (R-B) FRAME COVER (R-B) 1

7 KDFOO67 7=k HAv w' = (L+F) FRAME COVER (L-F) 1

8 KDFO068 7=k #iv #n' - (L'B) FRAME COVER (L-B) 1

9 ESNO608 "4y (M6 X 8) ROUND HEAD SCREW (M6 X 8) 10

10 KEF0072 %29y 444 2

11 HIA0024  #fayby #n - LIGHT COVER 2

12 HIA0022 #} #w7° (L) SIDE CAP (L) 4

13 WHIS01002 FLAOSSW/37-B  #{a9by FLUORESCENT LIGHT (40W) 2

14 WMAT14050 777 v GLOW LAVP 2

15 HIA0023 b ¥ h'y SOCKET PLATE 4

16 ESR9406 9% #° (M4 X 6) (z=rm-h)  TRUSS HEAD SCREW (M4 X 6) (UNICHROME) 4

17 ESC0615 #ww7° & Wb (M6 X 15) CAP BOLT (M6 X 15) 4

91 KEXS2002 #favby 2 SET 10+11+——+15+16

SKE234-S 34F-13



No #hinfEm Gn & PARTS NAME ¥ fH &
PARTS Na QTY  REMARKS

1 GCOO8L oy Abyn'- URETHANE STOPPER 2

2 KCF0582 #4} #v'= Myr 15 (R) SIDE COVER ATTACHING PLATE (R) 1

3 KCF0583  #4} #n'— Myr 15 (L) SIDE COVER ATTACHING PLATE (L) 1

4 WT0C03023 Vo uyr #v84 (TL-193) WRENCH LOCK (TL-193) 2

5 KCFO186 wyy n'v LOCKING PLATE 2

6 SIS0508 Wy WASHER 2

7 KCFOS84 #}" #v— (34) R SIDE COVER (L) R 1

8 KCF0586 #{F #n°- (1) R SIDE COVER (U) R 1

9 KCF0585 #} #n'— (34) L SIDE COVER (L) L 1

10 KCF0587 #{} - (7x) L SIDE COVER (U) L 1

11 ESNS614Y 4% +4° %" (M6 X 14) ROUND HEAD SCREW (M6 X 14) 12

12 KCFO191  #} #n°= MYr {4 (B) SIDE COVER ATTACHING PLATE (B) 2

13 ESRI506 19z 4" (M5 X 6) TRUSS SCREW (M5 X 6) 4

14 EE448  #0°¥ a3y Fof CATCHER 2

15 ESS2506W 47 %" (M2.5 X 6) FLUSH HEAD SCREW (M2.5 X 6) 4

16 KCF0194 ) - " vy SIDE COVER PIN 2

17 ENI0SP 647 b (1-M5) NUT (1-M5) 2
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No #Hils W & PARTS NAME B W %
PARTS No QTY  REMARKS

1 KEF0016 747 = (F) SAFETY GUARD (F) 1

2 ESM0618 #4v 3" (M6 X 18) BUTTON SCREW (M6 X 18) 4

3 SIS0502 7y WASHER 4

4 KEFO018 # %z o= (F) OIL PROTECTER (F) 1

5 KDFOO86 #4} v’ SIDE CAP 2

6 ESCO610 *rv7° & Wb (M6 X 10) CAP BOLT (M6 X 10) 2

7 SIS0507 Wy WASHER 2

8 KEF0019 &' %2 o= (F) M)vrdfs OIL PROTECTOR(F) SETTING PLATE 2

9  ESC0608 Frv7 & Wb (M6 X 8) CAP BOLT (M6 X 8) 4

10 KCF0192 #(F #v= 33" n'v (F-R) SIDE COVER HOLDING PLATE (F-R) 1

11 KCF0193 #{} #n'= %" nv (F-L) SIDE COVER HOLDING PLATE (F-L) 1

12 ESC0610 ¥y & Wb (M6 X 10) CAP BOLT (M6 X 10) 4

13 SIS0502 Woix WASHER 4

14 SIS0211 +4°79% 4 LONG HEAD SCREW 2

15 KCF0341 74 7SW Myrfy SAFETY GUARD SWITCH SET PLATE 2

16 ESCO610 #ry7° % M (M6 X 10) CAP BOLT (M6 X 10) 4

18 KCFO578 74"~ SW 2744% SWITCH FIXING PLATE 2

19 KGXJOO06 7o Vi = AMvF &b 3 COVER SWITCH ASSY.3 1 IEFT
20 KEXJ2001 SES234-S COVER SW 1 SES234-S COVER SW 1 1 RIGHT
21  EINSA30Y thAFA" 4y (MAX30) (P4)#mi-}  ROUND HEAD SCREW (M4 X 30) (P4) 4
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No i db % PARTS NAME i %
PARTS Na QTY  REMARKS

22 KDFO104 ¥ 7% wnv' - CUT-OFF SWITCH COVER 1

23 ESCO406 *rv7° % Wb (M X 6) CAP BOLT (M4 X 6) 4

24 WKIMO1002 A x{»+ (P1-25/EA/SVB) MAIN SWITCH (P1-25/EA/SVB) 1

25  ESSO412F #7 % (M X 12) FLUSH HEAD SCREW (M4 X 12) 2
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Upper cover frame

FAIN-XFE

44

No #indrs @ % PARTS NAME Bt &
PARTS No QTY  REMARKS
1 KCFO196 ¥ awav o= ¥ 54 (R) UPPER COVER FRAME (R) 1
2 KCF0197 ¥ awiy o= 3" 4 (L) UPPER COVER FRAME (L) 1
3 ELS06  A7°UUrT mvix (2-M6) SPRING WASHER (2-M6) 4
4 ESC0614 *ry7 %W+ (M6 X 14) CAP BOLT (M6 X 14) 4
5 FELHOG11P v #°% (M6 X 11.5 X 0.8) WASHER (M6 X 11.5X 0.8) 8
6 EE444 7 Wy A7)0 (DR-35-HB)  NYLON ROLLER (DR-35-HB) 2
7 ESMO615 &4y % (M6 X 15) BUTTON SCREW (M6 X 15) 2
8 KEF0021 ¥ awiy #n— ¥ 474 (CR)  UPPER COVER FRAME (CR) 1
9 KEF0022 ¥ awiv #n'- ¥ #°4{ (CL)  UPPER COVER FRAME (CL) 1
10 SIS0017 34y FLAT HEAD SCREW 3
11 EE444 7MWy A 7907 (DR-35-HB)  NYLON ROLLER (DR-35-HB) 2
12 ESMO615 #%v %7 (M6 X 15) BUTTON SCREW (M6 X 15) 2
13 HIAQ025 - &1 7~7° COVER TAPE 4
14 KEFO023 ¥ aw Av #n'— 77 FRAME 2
15 KCF0199  w=5— MvF 1% ROLLER SETTING PLATE 4
16 ELS06  A7°Uvr" 7viv (2-M6) SPRING WASHER (2-M6) 8
17 ESC0625 *rv7° % Wb (M6 X 25) CAP BOLT (M6 X 25) 8
18 ELHOGLIP e5% %% (M6 X 11.5 X 0.8) WASHER (M6 X 11.5 X 0.8) 8
19 EF1245 # WMy A"79v7° (DR-22-B4)  NYLON ROLLER (DR-22-B4) 8
20 KCF0256 ™ vty v — M9r #°4 (R) COVER HOLDING BRACKET (R) 2
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Upper cover frame

A S g

No #HéndEE W & PARTS NAME Bl W #
PARTS No QTY  REMARKS
21 KCF0257 & viv = vk 474 (L) COVER HOLDING BRACKET (L) 4
24 ESMO610 #°%7 % (M6 X 10) BUTTON SCREW (M6 X 10) 12
25  SIS0213 +#°7H% A LONG HEAD SCREW 6
26 KCF0201 v’ LINK 4
27 SIS0124 ¥ 9% &y STEPPED SCREW 4
28  SISB526 b¥ ni PULL SPRING 4
29 SIS0130 ¥ vy & STEPPED SCREW 4
30 BBFOI34 ¥ ay #' = Fap° 1 (R) HINGE (R) 2
31 BBFO135 3 ay = Fa90i4 (L) HINGE (L) 2
32 BBFO136 ¥ 2y #W'— #a974°4{ (¥v3-)  HINGE (CENTER) 2
33 SIS0031 whed FLAT HEAD SCREW 12
34 KCFO208 ¥'%- Myr 5°4 (R) GEAR HOLDING PLATE (R) 4
35 KCF0333 v Moy 474 (L) GEAR HOLDING PLATE (L) 2
36  ESC0608 7 % Wb (M6 X 8) CAP BOLT (M6 X 8) 12
37 KEF0029 % ¥- Ly uyh GEAR ROD 2
38 KCF0209 %7 GEAR 4
39 ESFO505 #mbybiy” (M5 X 5) SETSCREW (M5 X 5) 8
40 FJFO129 Al = MK 474 STOPPER ATTACHING BLOCK 4
41  ESC0522 #ry7 & Wb (M5 X 22) CAP BOLT (M5 X 22) 8
42 GCOOBL  Wv¥v Abyn - URETHANE STOPPER 8
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No #adEs G & PARTS NAME B fH &
PARTS Na QTY  REMARKS
1 KEFO025  Av9d &' vxv ¥ ay in'- PLASTIC COVER 2
2 KEFO026 7% » - F - (1) COVER HOLDER (UPPER) 2
3 ESMO608 #¥v % (M6 X 8) BUTTON SCREW (M6 X 8) 6
4 BBFO134 ¥ ay - Fa99i 4 (R) HINGE (R) 2
5 BBFOI35 ¥ ay #n'— Fatn4 (L) HINGE (L) 2
6 BBFO136 ¥ ay #nv— Fa9n™{ (vv4-)  HINGE (CENTER) 2
7 SIS0031 <k &5 FLAT HEAD SCREW 12
8 KEF0027 2y - b7 HAND HOLDER 1 LEFT
8 KEF0074 +ay #n°- b7 (R) 1816L HAND HOLDER (R) 1816L 1 RIGHT
9 ESMO608 #%v % (M6 X 8) BUTTON SCREW (M6 X 8) 6
10 EES02  Jovay Ak vy CUSHION SPONGE 0
11 KEFO024 ¥ avhy ¥ 2y #n' - PLASTIC COVER (UPPER) 2
12 KSF0545  UAT b 7 via RIVET BUSH 12 (10604—)
12 WIUKO4101 +{mv )a” v} NYLON RIVET 12
14 ESNT406P 7o =7° =711 MAX6 ROUND HEAD SCREW (M4X6) 4
15 KCF0347 {27 38°% (7 -) WARNING LABEL (FULL COVER) 1
16 KSF0546  WA"wh kv RIVET PIN 12 (10604--)
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No #hinfEs & % PARTS NAME % W %
PARTS No QTY  REMARKS
1 KEF0030 797" #v' - (%1) BACK COVER (UPPER) 2
2 WNDROL131 #vh STUD 4
3 ELHO613N b7y 6 -13 WASHER 4
4 EE808  34°¥ Fan v B-100-4 HINGE (B-100-4) 6
5 ESSO305W #74#y" (M3 X 5) FLUSH HFAD SCREW (M3 X 5) 24
6 KEFO064 297 47— (¥9) BACK COVER (LOWER) 2
7 ESMS0608 izt yviy™ MEX8 (W yry%)  BUTTON SCREW (M6 X 8) 12
8 KCF0235 297" #n'= %" N BACK COVER SUPPORTING PLATE 1
9 KIFOO11 297" #n'= %" n'v (L) BACK COVER SUPPORTING PLATE (L) 1
10 ESC0508 #rv7° & Wb (M5 X 8) CAP BOLT (M5 X 8) 4
11 KEF0031 297" #n - ¥ nN'v (tv4—)  BACK COVER SUPPORTING PLATE (CENTER) 2
12 ESCO608 7 4 Mk (M6 X 8) CAP BOLT (M6 X 8) 4
13 KIFOO14 7447 SW My BACK COVER SWITCH FITTING PLATE 2
14 ESNS306Y iz #a° %" (M3 X 6) ROUND HEAD SCREW (M3 X 6) 4
15 KIXJ0004 297 74 vin'= SWeoh BACK COVER SWITCH ASSY. 1
16 KEXJ2002 SES234-S COVER SW 2 SES234-S COVER SW 2 1
17 ESNS0315 tix A4 (M3 X 15) ROUND HEAD SCREW (M3 X 15) 4
18 EN103Y 6#7 +vF (1-M3) NUT (1-M3) 4
19 KIFO012  "¥7° 470 Mivkdy RECEPTACLE SETTING PLATE 4
20  ESNS306Y A% $a°%7" (M3 X 6) ROUND HEAD SCREW (M3 X 6) 8
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PARTS NAME

e W %
QTY  REMARKS

21
22
23
24
25

WNDRO1003 W¥7° 57W

KEF0032 ~ 7b—4 #n"= (B-R)
KEF0033 ~ 7v=k v~ (B-L)

ESMS0608 tark™ §u4y" MBX8 (A" v7v%)

KCXMO091 7427 5470

(2/pa-5-)

RECEPTACLE

FRAME COVER (B-R)
FRAME COVER (B-L)
BUTTON SCREW (M6 X 8)
WARNING LABEL (CONTROLLER)

4 00 b= bt i

SKE234-S 34F-18




AT byt—

Jo7-E—45—

Blower motor
Compressor

No &S W & PARTS NAME g B %
PARTS Na QTY  REMARKS
1 KCFO221 &% 947 HOSE JOINT 2
2 ESCO408 w7k Wb (M4 X 8) CAP BOLT (W4 X 8) 2
3 KCFO259  7°07— M¥F w47 PIPE 2
4 KCF0258  74M3- FILTER 2
5 FFFO118  I7- A b 24X2750L AIR HOSE(2750L) 1
6 EE518 7Y 4307 WIRE CRAMP 4
7 KDFOOS5 77 17— A™-3X BLOWER BASE 2
8 ESC0820 #rv7 &b (M8 X 20) CAP BOLT (M8 X 20) 4
9 ELHO8 "y (1-M8) WASHER (1-M8) 4
10 KCXHO012 7 ur— £¥- BLOWER MOTOR 2
11 ESC0815 7 & Wb (M8 X 15) CAP BOLT (M8 X 15) 4
12 ELHO8  Wvix (1-M8) WASHER (1-M8) 4
13 KCXZ1603 SES122S 2v7° V- 2 220V COMPRESSOR 2 2
14 ENGOSY A7°Uv7 Fvb M5 SPRING NUT (M5) 8
16 ELS08  x7°Uv7 Tviv (2-M8) SPRING WASHER (2-M8) 4
17 ESCO815 ¥ry7° % M (M8 X 15) CAP BOLT (M8 X 15) 4
18 KEF1208  av7° Lot~ MIvrs 4 COMPRESSOR BASE 2
19 EE1357 vk KQ2LO8-02S ELBOW (KQ2L08-02S) 2
20 FFFO118 17— &% b 24X2750L AIR HOSE (2750L) 1
21 EE1358 H.%V¥vF2-7" TUHO858B-100  URETHANE TUBE (TUH0858B-100) 0
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No #RWHEE W & PARTS NAME T fw %
PARTS Na QTY  REMARKS

9 SIS5245 7y WASHER 0

10  ESCO408 7 & Wb (M X 8) CAP BOLT M4 X 8) 0

11 KANO096  ¥— Abyv— (R) WIRE STOPPER (R) 2

12 KANOO97 M4 &b - (L) WIRE STOPPER (L) 2

13 SIS0123 %" vy &5 STEPPED SCREW 8

14 FILHOG11P v## #°% (M6 X 11.5 X 0.8) WASHER (M6 X 11.5 X 0.8) 8

15 FLHO06  9r=7" Woi WAVE WASHER 8

16 KCNIGL1  ¥vi— &by = SINKER STOPPER 4

17 SIS0010 <y x3° FLAT HEAD SCREW 8

18 KCN1609 29874 Abon'— (R) PRESSING PLATE STOPPER (R) 2

19 KON1610 29874 abov— (L) PRESSING PLATE STOPPER (L) 2

20 SISI151 ¥ uv% &/ STEPPED SCREW 8

21 FELHO611P k5% #°% (M6 X 11.5 X 0.8) WASHER (M6 X 11.5 X 0.8) 8

22 ELHO06 7=7" 7y WAVE WASHER 8

23 KGN1601  7)—+ 1 CLEANER BRUSH 4

24 SIS0055 7%y FLAT HEAD SCREW 8
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6781012140

No WS G & PARTS NAME ¥ s &
PARTS No QTY  REMARKS

1 KCN1603 ==}V 7°b—} (70) NEEDLE PLATE (7G) 1,262 176G

1 KON1621 ==FW 7L} (80) NEEDLE PLATE (8G) 1,442 8G

1 KON1622 ==}V 7°b=}F (106) NEEDLE PLATE (10G) 1,802 10G

1 KCNI623 =} 7°V—} (126) NEEDLE PLATE (126G) 2,162 126

1 KON1624  =—FW¥ 7=} (140) NEEDLE PLATE (14G) 2,522 14G

1 KON1655 ==}V 7°b—} (6G) NEEDLE PLATE (6G) 1,082 6G

2 KCN1604  N.7°b—t 2~ (7/8G) NEEDLE PLATE SPACER (7/8G) 1,260 7G  1440=8G
2 KCON1625 N.7°V—F 2" (106) NEEDLE PLATE SPACER (10G) 1,800 10G

2 KCN1626  N.7°b=} A~ =4 (126) NEEDLE PLATE SPACER (126) 2,160 126

2 KON1627  N.7° b= a4 (14G) NEEDLE PLATE SPACER (14G) 2,520 146G

2 KCN1656  N.7°b—b a4 (66) NEEDLE PLATE SPACER (6G) 1,080 6G

3 KCNI643 ¥ #7414 A% (7G) YARN GUIDE SPACER (7G) 1,262 7G

3 KONI644 ¥V #7141 2% (8G) YARN GUIDE SPACER (8G) 1,442 &G

3 KIN1645  *=v #°4F 2~ =% (106) YARN GUIDE SPACER (10G) 1,802 106

3 KON1646 ¥V #7410 2~ —# (12G) YARN GUIDE SPACER (12G) 2,162 126

3 KONI647  ¥=v #°4F a~°—% (146) YARN GUIDE SPACER (14G) 2,522 14G

3 KONI657 ¥ #°4F 2~ =% (6G) YARN GUIDE SPACER (6G) 1,082 66

4 KCN1648  yvi— (76) SINKER (7G) 1,086 6G 1262=7G
4 KCN1649  vi— (8G) SINKER (8G) 1,442 &G

4 KCN1650 vt (10G) SINKER (10G) 1,802 10G

SKE234-S 34N-02



6+/+8+1012-1406

No #H&EEE W & PARTS NAME B B &
PARTS No QTY  REMARKS

4 KON1651  vvi- (126) SINKER (12G) 2,162 126G

4 KCN1652 vt~ (140) SINKER (14G) 2,522 14G

5 KCN1636 vi- A7°0v4°  (76) SINKER SPRING (7G) 0 6.7G

5 KON1637  vh= A7°07  (8G) SINKER SPRING (8G) 0 8.10G

5 KCN1639  vvi- A7°0vr" (12/146) SINKER SPRING (12/14G) 0 12.146G

6 KANOO99  7°V-b ¥A% v{¥-(2.5%2320) PLATE FIXING WIRE (2.5 X 2320 L) 2

7 KANOIOO ==F"W 7°L-} "{¥- (2X2300) NEEDLE PLATE WIRE (2.0 X 2300 L) 10

8 KDN1411  Yvi—An" —-4%— SINKER SPACER WIRE (2.0 X 2315) 2

9 KANOO36L =} (6G) (G) TRANSFER NEEDLE (66) (G) 1,080 6G

9 KANOO37L =MW (66) 5=V 79%) (G) TRANSFER NEEDLE (6G) (LARGE HOOK) (G) 0 OPTION

9 KANOO381 ==}V (7G) (A=W 797) (G) TRANSFER NEEDLE (7G) (SMALL HOOK) (G) 0 OPTION

9 KANO0391 =}V (7G) (G) (7 myy) TRANSFER NEEDLE (7G) (G) (GROZ) 1,260 7G

9 KANOO401 =MW (7G) (L 797) (G) TRANSFER NEEDLE (7G) (LARGE HOOK) (G) 0 OPTION

9 KANOO441 =} (106) (S 797) (G) TRANSFER NEEDLE (10G) (SMALL HOOK) (G) 0 OPTION

9 KANOO451 =}V (10G) (G) (/" myy) TRANSFER NEEDLE (10G) (G) (GROZ) 1,800 10G

9 KANOO461 =M (10G) (L 797) (G) TRANSFER NEEDLE (10G) (LARGE HOOK) (G) 0 OPTION

9 KANO0471 =M (126) (S 797) (G) TRANSFER NEEDLE (12G) (SMALL HOOK) (G) 0 OPTION

9 KANOO481 ==} (126) () (7 myy) TRANSFER NEEDLE (126) (G) (GROZ) 2,160 126G

9 KANOO491 =} (126) (L 797) (G) TRANSFER NEEDLE (12G) (LARGE HOCK) (G) 0 OPTION

9 KANO0501 =FW (14G) (S 797) (G) TRANSFER NEEDLE (14G) (SMALL HOOK) (G) 0 OPTION

SKE234-S 34N-02



6781012140

No #REnEH S & PARTS NAME ik & & m
PARTS No QTY  REMARKS

9 KANOOS11 ==MW (14G) (G) (7 uyy) TRANSFER NEEDLE (146) (G) (GROZ) 2,520 146G (--08927)

9 KAN00521 =} (14G) (L 797) (G) TRANSFER NEEDLE (14G) (LARGE HOOK) (G) 0 OPTION

9 KCNO112  =}W (14G) (G) (7 myy) TRANSFER NEEDLE (14G) (G) (GROZ) 2,520 14G (08928--)

9 KCN16121 =—}W (8G) TRANSFER NEEDLE (8G) 1,440 &G

9 KCN1653 8G TR=-FW¥ L797 (122S3%) TRANSFER NEEDLE (8G) (LARGE HOOK) 0 OPTION

9 KCN1654  8G TR=—FW S797 (122S3%) TRANSFER NEEDLE (8G) (SMALL HOOK) 0 OPTION

10 KON1640 ¥ v (7-80) JACK (7-86) 1,260 7G  1440-8G

10 KON1641 ¥ 47 (10G) JACK (106) 1,800 10G

10 KON1642  ¥"vy7 (12-14G) JACK (12-14G) 2,160 12G 2520=14G

10 KON1658 ¥ +v7 (6G) JACK (6G) 1,080 6G

11 KONOS61  Hvobh ¥ 4wy (7-8G) SELECT JACK (7-8G) 0 7.8

11 KONOS62  +b7h ¥ 4wy (12-146) SELECT JACK (12-14G) 0 12.14G

11 KCNOS75  +b7b ¥ s (106) SELECT JACK (10G) 0 10G

11 KCNO576  H7b ¥ o7 (66) SELECT JACK (6G) 0 66

12 KCN0563  Hvo9- (1) (7-8G) SELECTOR (1) (7-8G) 0 7.8G

12 KCN0569 75— (1) (12-146) SELECTOR (1) (12-14G) 0 12.14G

12 KCN0595 75— (1) (10G) SELECTOR (1) (10G) 0 106

12 KCNogO1 73— (1) (6G) SELECTOR (1) (6G) 0 6G

13 KCNOS64  +v75— (2) (7-8G) SELECTOR (2) (7-8G) 0 7.8

13 KCN0570 79— (2) (12-146) SELECTOR (2) (12-14G) 0 12.14G
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No #BEedEs PARTS NAME T B %
PARTS Na QTY  REMARKS

13 KCNO596 74— SELECTOR (2) (10G) 0 10G

13 KCNO602 73— SELECTOR (2) (6G) 0 6G

14 KCNOS65 74— SELECTOR (3) (7-8G) 0 7.8

14 KCNO571  +v7h- SELECTOR (3) (12-14G) 0 12.14G

14 KCNO597  +vr¥- SELECTOR (3) (10G) 0 10G

14 KCNOBO3 V73— SELECTOR (3) (6G) 0 6G

15 KCNO566 73— SELECTOR (4) (7-8G) 0 7.8

15 KCNO572  #i5- SELECTOR (4) (12-14G) 0 12.14G

15 KCNOS98 75— SELECTOR (4) (10G) 0 106

15 KCNO604  h7¥- ( SELECTOR (4) (6G) 0 6G

16 KCNO567  +r3— SELECTOR (5) (7-8G) 0 7.8G

16 KCNOS73  +b7¥- SELECTOR (5) (12-14G) 0 12.14G

16 KCNO599 74— SELECTOR (5) (10G) 0 10G

16 KCNOBO5 75— SELECTOR (5) (6G) 0 66

17 KCNOS68 75— SELECTOR (6) (7-8G) 0 7.8G

17 KONO574  #73— ( SELECTOR (6) (12-14G) 0 12.14G

17 KCNO60O 75— ( SELECTOR (6) (10G) 0 10G

17 KCNO606 75— ( SELECTOR (6) (6G) 0 6G
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No ZREHES  an & PARTS NAME Bt W &
PARTS Na QTY  REMARKS
1 KONO573 ==}V 7°1—}b (160) NEEDLE PLATE (16G) 2,882
2 KONOS12  N.7°b=} 2~ =4 (16G) NEEDLE PLATE SPACER (16G) 2,880
3 KONOS74 ¥V #°4F a4 (166) YARN GUIDE SPACER (16G) 2,882
4 KONOS75  vvi— (16G) SINKER (16G) 2,882
5 KONOS76  vvi— A7°Wss"  (16G) SINKER SPRING (16G) 2,882
6 KANO099  7°L—} ¥Avr 74v-(2.5X2320)  PLATE FIXING WIRE (2.5 X 2320 L) 2
7 KANOIOO ==FW 7°L-} 74¥— (2X2300) NEEDLE PLATE WIRE (2.0 X 2300 L) 10
8 KDN1411  vh=an —4=74%— SINKER SPACER WIRE (2. 0 X 2315) 2
9 KONOORD  ==F'W (16G) TRANSFER NEEDLE (16G) 2, 880
10 KONO520 ¥+ (16G) JACK (166) 2, 880
11 KCNO577  +7b ¥ o7 (166) SELECT JACK (16G) 2, 880
12 KON0579  +v#9— (1) (16G) SELECTOR (1) (16G) 360
13 KCNOS80 75— (2) (16G) SELECTOR (2) (16G) 360
14 KCNO581 75— (3) (16G) SELECTOR (3) (16G) 360
15 KCNO582 75— (4) (16G) SELECTOR (4) (16G) 360
16 KON0583  +b#¥— (5) (166) SELECTOR (5) (166) 360
17 KCNOS84  tu75— (6) (16G) SELECTOR (6) (16G) 360
18 KCNO585 75— (7) (16G) SELECTOR (7) (16G) 360
19 KCNOS86  +b#5— (8) (16G) SELECTOR (8) (16G) 360

SKE234-S 34N-03



No #WaEE M % PARTS NAME B K &
PARTS Na QTY  REMARKS

1 KDN1211 ot~ Aodt i (H41) SINKER PRESSING PLATE (SIDE) 4

9 KDNI212  vvi- Hhan i (ev4-) SINKER PRESSING PLATE (CENTER) 6

3 KANOOBO  *b7i— HHx #° % (1) SELECTOR PRESSING PLATE (SIDE) 2

4 KANOO70 73— HHr #°% (¥v9-) SELECTOR PRESSING PLATE (CENTER) 3

£ KANOO7L 24— Hhai (F)(76) (L) SELECTOR PRESSING PLATE (F) (7) (L) 1 7
5 KANOOT6 29— Hzi'i (F)(8G) (L)  SELECTOR PRESSING PLATE (F) (8G) L 1 &
5 KANOOSL 79— thra i (F) (10G)(L)  SELECTOR PRESSING PLATE (F) (106) (L) 1 106
5 KANOOSE - Hhmah (F) (126) (L) SELECTOR PRESSING PLATE (F) (126) (L) 1 126
5 KANOO91 ¥b79— Hz# i (F) (14G) (L)  SELECTOR PRESSING PLATE (F) (14G) L) 1 146
5 KDNOO21  t73- Mmii (F)(66) (L)  SELECTOR PRESSING PLATE (F)(6G) (L) 1 66
5 KONOSI8  +b79- A¥ri# (FL) SELECTOR PRESSING PLATE (FL) 1 166
6 KANOO72 49— Hh#"i(F) (76) (C-L)  SELECTOR PRESSING PLATE (F) (76) c-L 1 76
6 KANOO77  ‘tyi— HHu#'#(F) (86) (C-L)  SELECTOR PRESSING PLATE (F) (8G) (89 1 &
6 KANOOSZ  +7i— H# i (F) (10G) (C-L)  SELECTOR PRESSING PLATE (F) (10G) (B 1 10G
6 KANOOS7 b7¥— Mt i(F) (126) (C-L)  SELECTOR PRESSING PLATE (F) (126) (Cc-L) 1 126
6 KANOO92 79— Hhit#(F) (14G) (C-L)  SELECTOR PRESSING PLATE (F) (14G) (c-L) 1 14G
6 KDNOO22  +7— i i (F) (66) (C-L)  SELECTOR PRESSING PLATE (F) (66) (C-L) 1 66
6 KONO517 V72— H¥ui i (FCL) SELECTOR PRESSING PLATE (FCL) 1 166G
7 KENOO26 79— Hi'# (F) (66) (C-R)  SELECTOR PRESSING PLATE (F) (6G) (C-R) 1 66
7 KENOO27  tyi—Hon #(F) (76) (tv3-)  SELECTOR PRESSING PLATE (F) (76) (CENTER) 1 76
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No #FES S & PARTS NAME B owoE
PARTS Na QTY  REMARKS
7 KEN0O028  #79—Htit"#(F) (8G) (+v4—)  SELECTOR PRESSING PLATE (F) (8G) (CENTER) 1 §G
7 KENOO29  +v73—#tzi™#(F) (10G) (vv4-)  SELECTOR PRESSING PLATE (F) (10G) (CENTER) 1 10G
7 KENOO30  v73-+Hrih#(F) (12G) (t23-)  SELECTOR PRESSING PLATE (F) (12G) (CENTER) 1 126
7 KENO031 79—zt #(F) (14G) (+7%-)  SELECTOR PRESSING PLATE (F) (14G) (CENTER) 1 146
7 KEN1007 V28—t #(F) (16G) (v»4—)  SELECTOR PRESSING PLATE (F) (16G) (CENTER) 1 166
8 KANOO74 73— 4 (F) (7G) (C-R)  SELECTOR PRESSING PLATE (F) (7G) (C-R) 1 7
8 KANOO79 73— #tui™4 (F) (8G) (C-R)  SELECTOR PRESSING PLATE (F) (8G) (C-R) 1 &
8 KANOO84  tV7¥— #%xi"#(F) (10G) (C-R)  SELECTOR PRESSING PLATE (F) (10G) (C-R) 1 106
8 KANOO89 75— i #(F) (12G) (C-R)  SELECTOR PRESSING PLATE (F) (126) (C-R) 1 126
8 KANO094  tv7¥- #¥xi” #(F) (14G) (C-R)  SELECTOR PRESSING PLATE (F) (14G) (C-R) 1 146G
8 KEN0OO16  tb75- Hxi & (F) (6G) (4/5)  SELECTOR PRESSING PLATE (F) (6G) (4/5) 1 66
8 KEN1006 75— " #(F) (16G) (C-R)  SELECTOR PRESSING PLATE (F) (16G) (C-R) 1 166G
9 KEN0017 V73— H¥x#°% (F) (6G) (R)  SELECTOR PRESSING PLATE (F) (6G) (R) 1 66
9 KENOO18 V73— #Hzi™4 (F)(7G) (R)  SELECTOR PRESSING PLATE (F) (7G) (R) 1 76
9 KENOO19  vr5- Hyx#"% (F)(8G) (R)  SELECTOR PRESSING PLATE (F) (8G) (R) 1 &
9 KEN0020 75— #¥x#°% (F) (10G) (R)  SELECTOR PRESSING PLATE (F) (10G) (R) 1 106
9 KENOO21 73— ™4 (F) (12G) (R)  SELECTOR PRESSING PLATE (F) (12G) (R) 1 126
9 KENOO2Z V73— Hrxi# (F) (14G) (R)  SELECTOR PRESSING PLATE (F) (14G) (R) 1 146
9 KEN1005  +v7¥- #Htzi"4 (F) (16G) R)  SELECTOR PRESSING PLATE (F) (16G) (R) 1 166G
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No s m & PARTS NAME Bk &
PARTS No QTY  REMARKS

1 KERIS01 9937 V"% wh 574 SHAFT BRACKET 1 (07270--)
2 ESC0822 #rv7 kWb (M8 X 22) CAP BOLT (M8 X 22) 4

3 EP66020 v ey (D 6.0 X 20) FASTENER PIN (D 6.0 X 20) 2

4  EJNIS01 ==} A" 7900 (TA-1515) NEEDLE BEARING (TA-1515) 1

5 EJBI502 £ -mTUvr (620277) BALL BEARING (6202ZZ) 1

6 KIR0024  9v¥/7" FH— A" RACKING MOTOR BASE 1

7 ESC0618 w7 & Wb (M6 X 18) CAP BOLT (M6 X 18) 4

8 SIS0507 7y WASHER 4

9 KCXZ2012 AC %=k +4- RACKING MOTOR (SGMAH-04AAA-SB14) 1

10 ESC0515 #v7° & W (M5 X 15) CAP BOLT (M5 X 15) 4

11 KOR0O503  7}'% 7°-1)— DRIVE PULLEY 1

12 ESF0508 #mybzy” (M5 X 8) SETSCREW (M5 X 8) 1

13 ESF0506 fotviiy” (M5 X 6) SETSCREW (M5 X 6) 1

14 KCXH2008 ELECTROMAGNETIC BRAKE 2 ELECTROMAGNETIC BRAKE 2 1

15  ESC0328 #ry7 & Wb (M3 X 28) CAP BOLT (M3 X 28) 3

16 ERSI00  xtv7 o4 (5-10) SNAP RING (S-10) 1

17 EBST165 S.T A"k} B150S5M 390 TIMING BELT 1

18 KEROO08  Fv&vy™ wn'- RACKING COVER 1

19 ESCO406 *ry7 & Wb (M X 6) CAP BOLT (M X 6) 2
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No #RindEsm & PARTS NAME B fw =

PARTS No QTY  REMARKS
1 KROO02 & -V & My w7h BALL THREAD MAIN SHAFT 1
2 KIR1004 &% %" 797" (B) BALL SCREW FLANGE (B) 1
3 ESC0560 w7 Wb (M5 X 60) CAP BOLT (M5 X 60) 4
4 SIS5289 My WASHER 4
5 KIR1005 A7AMwE 29840y THRUST NUT ADJUSTING PLATE 1
6 KIROQO7 7 v3v MvF b ZERO POINT SWITCH CAM 1
7 ESCS307 Ax Fy7 kA M3 X 7) CAP BOLT (M3 X 7) WITH WASHER 3
8 EJBI552 A7Ah A™7UY4 (51102) A THRUST BEARING (51102) (+0.005) 2
9 HIR0009 N.A"9h ¥ ayb™y 7°-y- N.BED DRIVEN PULLEY 1
10 SIS0737 * KEY 1
11 KCR1004  x$vb (AN-02) THRUST NUT (AN-02) 2
12 ERSI50  AFy7 vy (S-15) SNAP RING (S-15) 1
13 KLR1007 SW Mwry 4 SWITCH SET BASE 1
14 ESCS1408 iz #vy7" K Wb (M4 X 8) CAP BOLT (M4 X 8) (WITH WASHER) 2
15 KDXJOOO4 A~ b (1) SENSOR ASSY. (1) 1
16  ESNO306F #"#y" (M3 X 6) ROUND HEAD SCREW (M3 X 6) 1
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No &fiidEm A % PARTS NAME s fw =
PARTS No QTY  REMARKS
1 FEROOOS 7 v MyF #1 ok LIMIT SWITCH WORKING CAM 1
2 ESC0506 Frv7" & Wb (M5 X 6) CAP BOLT (M5 X 6) 1
3 KCFO065 A+ ¥ X MvF Fvvay nv SWITCH DETECTING PLATE 1
4 ESCS1406 thA ¥vv7° K Wb (M4 X 6) CAP BOLT (M4 X 6) (WITH WASHER) 2
5 KIR0O013 7" v#f v+ Mr 574 (B) LIMIT SWITCH SET BASE (B) 1
6 ESC0610 *rv7°& W+ (M6 X 10) CAP BOLT (M6 X 10) 2
7 GCXJ0015 A b 2 SENSOR SET (2) 1
8 ESNS0315 ik +A™4%" (M3 X 15) ROUND HEAD SCREW (M3 X 15) 2
9 FEROO12 ¥ v#f AMyF Mvrfs (R) LIMIT SWITCH SET PLATE (R) 1
10 FEROO13 ¥ vad Myt Mvriy (L) LIMIT SWITCH SET PLATE (L) 1
11 ESNS1406 A% #4°%5" (MAX6) (7o747%)  ROUND HEAD SCREW (M4 X 6) (WITH WASHER) 4
12 KIXJO003 9% #-n'— MyF b RACKING-OVER SWITCH ASSY. 1 SET
13 ESNS2310 4z A7 4" (M2.3 X 10) ROUND HEAD SCREW (M2.3 X 10) 4
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No #BanfEs % PARTS NAME it %
PARTS No QTY  REMARKS
1 KCTO013  7vhv ¥4% 3 #°4 Vivr 13 BLOCK SETTING PLATE 2 X2
2 ESCO410 #v7° & Wb (M X 10) CAP BOLT (M4 X 10) 8 X2
3 KCTOO11 77y & wyA #n - CARRIER CONTROL BOX COVER 1 X2
4 E005 0V O-RING 4 X2
5 ESC0410 ¥v7° £ Wb (M4 X 10) CAP BOLT (M4 X 10) 6 X2
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Carrter control

LNl

block

No #fands  an & PARTS NAME B &
PARTS No QTY  REMARKS

1 KCTO001  7v4v ¥4%3 %74 CARRIER CONTROL BLOCK 2 X2

2 KCT000Z #7- bbb’y (A) CARRIER CATCHING PIN (4) 8 X2

3 KCT0003  #7- Wby ¢’ (B) CARRIER CATCHING PIN (B) 8 X2

4 SIS6529 ¥ N4 PUSH SPRING 16 X2

5 KDT0026  Vuh'9 &' v Apon' - PIN STOPPER 2 X2

6 ESCS0410 #vy7° & Wb (M X 10) CAP BOLT (M4 X 10) 10 X2

7 KCTO005 VuMo ey #74b Ny PIN GUIDE PLATE 4 X2

8 SIS0013 k7 45 FLAT HEAD SCREW 8 X2

9 EP603008 3% ' (D 3.0 X 8) FASTENER PIN (D 3.0 X 8) 12 X2

10 KCTO006  Vub 9 ¥y ¥f¥ 3 bn'— PIN ACTING LEVER 16 X2

11 KCT0007  Vok'w ¥f¥ a2 b - t'y LEVER PIN 2 X2

13 KCTO008  7vhv ¥4¥ 3 WAV My 4% SOLENOID FITTING PLATE 2 X2

14 ESC0408 *ry7" £ W (M X 8) CAP BOLT (M X 8) 6 X2

15 KCXL2100 v (MSK-950) SOLENOID (MSK-950) 16 X2

16 ~ ESNS305Y ¥4z fA'#" (M3 X 5) ROUND HEAD SCREW (M3 X 5) o4 X2

17 KCTO009  7°9v¥ %= Abyn'— PLUNGER STOPPER 2 X2

18  ESCO410 #vv7° & Wb (M X 10) CAP BOLT (M4 X 10) 16 X2

19 KDT0027  7avb Abon'- (1.5 7T) FRONT STOPPER (1.5 T) 2 X2
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No  &ands an & PARTS NAME fig fE &
PARTS Na QIY  REMARKS
1 KET0504 7747 7°7r9h (L) CARRIER RAIL BRACKET (L) 1 LEFT
2 KET0507 7747 7°7rsb (R) CARRIER RAIL BRACKET (R) 1 RIGHT
3 ESCS0625 ¥4 #r»7° & Wb (M6 X 25)  CAP BOLT (M6 X 25) (WITH WASHER) 6
5 KET000Z 7747 L-W CARRIER RAIL 4
6 KGT1603  7v4v V—-W MYF 77 uyy CARRIER RAIL FIXING BLOCK 4
7 ESC0528 Fry7 kb (M5 X 28) CAP BOLT (M5 X 28) 8
8 ESC0525 ¥rvy7 & Wb (M5 X 25) CAP BOLT (M5 X 25) 8
12 KGT0002  7vhv— 2747 vy CARRIER RAIL BLOCK 6
13 KT0006  7v4v V-V ¥vb %7 CONNECTING ROD 4
14 EN8O6  77m +vb (M6) CAP NUT (M6) 8
15 SIS0502 7w WASHER 8
16 KDTO017 7747 b=V Zn"—4- (0.2) CARRIER RAIL SPACER (0.2) 0
17 KDTO018 747 b= 2"~ (0.1) CARRIER RAIL SPACER (0.1) 0
18 KDT0019 7747 b= a~" == (0.05) CARRIER RAIL SPACER (0.05) 0
19 KDT0020 7747 b=l "=~ (0.03) CARRIER RAIL SPACER (0.03) 0
20 KDT0028  7vhv vk A~ —— (0.15) CARRIER RAIL SPACER (0.15) 0
21 KET0003 7 A= (A) CARRIER STOPPER (A) 8
22 KET0004 %7 Abon'— (B) CARRIER STOPPER (B) 8
23 KTO061  # 4V # - EYELET HOLDER 16
24 BT1023  #° 4% #W - EYELET HOLDER 16
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PLATE SPRING GUIDE
FLAT HEAD SCREW

PLATE SPRING
WASHER

NUT

T myy 45 R R 4

w7 b
SIS0002 <wk7 4"

NT0058 ~ *¢7 my7 4% N4

30 KET0039
NT0059
ELH3509 v

31
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ASSY.
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CARRIER STOPPER (B) ASSY.

(

CARRIER STOPPER
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A

(A
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91 KETGOO1
92 KETGOOZ
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No &BEnEs & & PARTS NAME ek fF &
PARTS No QTY  REMARKS

1 KDTO003 %7 CARRIER 16

2 KDTOO4  *v)7 (797%y 3%) CARRIER (FOR SPLIT KNIT) 1

3 KDT0029  ¥7 74 WEDGE FOR CARRIER 34

4 KI0058 7 L% BRAKE 17

5 KDT0030  #v7 r4e” M - CARRIER WEDGE HOLDER 17

6 ESF0315 Aoy (M3 X 15) SETSCREW (M3 X 15) 34

7 SIS0833 6 %% b NUT 34

8 ESCO412 #ry7 v Wb (M4 X 12) CAP BOLT (M4 X 12) 34

9 SIS0501 Uy WASHER 34

10 SIS6480 #y n'i PUSH SPRING 34

11 KDTO007 =¥ #°4F # = (1) (8) YARN GUIDE HOLDER (1) (8) 4

12 KDTOO08 v 74N W = (2) (7) YARN GUIDE HOLDER (2) (7) 4

13 KDTO009 4 #°4F # = (3) (6) YARN GUIDE HOLDER (3) (6) 4

14 KDTOOL0 v %4} & - (4) (5) YARN GUIDE HOLDER (4) (5) 4

15 ESCO410 #v97° & Wb (M4 X 10) CAP BOLT (M X 10) 32

16  SIS5331 7y WASHER 32

17 IT0058 v 74=% - (7-10G) YARN FEEDER (7-10G) 8 6.7.8.10G

17 IT0072 Y= 749 - (12/140) YARN FEEDER (12/14G) 8 12.14.16G

18 ITO057 ¥-v 74=5"— W - YARN FEEDER HOLDER 16

19  SIS4399 #vAe’ v COAKING PIN 16

SKE234-S 34T-04




No #aES & PARTS NAME B fm *
PARTS No QTY  REMARKS

20 SIS6458 Avn# PUSH SPRING 16

23 KCT1601 ¥-v 74-5 = (7-10G) YARN FEEDER (7-10G) 8 6.7.8.10G

23 KCT1602 %7 74-% - (12/14G) YARN FEEDER (12/14G) 8 12.14.16G

24 SIS0081 b7 %/ FLAT HEAD SCREW 16

25 SIS0803 647 Fvb NUT 16

26  FT0183 #° 4y # - (S) EYELET HOLDER (S) 16

27  FI0I80 ¥-v #°4F 474y EYELET 16

28 SIS0033 b b7 A7 FLAT HEAD SCREW 12

20 IT0059  #° 4y #W - EYELET HOLDER 12

30 KDT0032  #°4% #W - EYELET HOLDER 4 NO.4.5.

31 FT0180 ¥-v #°4b 474 EYELET 32

32 SIS0033 b b7 AV FLAT HEAD SCREW 16

33 NTO0S8  ¥+7 myy 43 n'% PLATE SPRING 8

34 NTO059  vU7 myy 4% N4 H¥x (¥ PLATE SPRING GUIDE 8

35 SIS0002 <k 4y FLAT HEAD SCREW 8

36 ELH3509 "y WASHER 8

91 KDTGOO1  #v)7 b CARRIER ASSY. 16

02 KDTGOO2  7U7%y 7 tvb SPLIT KNIT CARRIER ASSY. 1

03 IW5501 ¥-v 74=%"- (12-14G) 45"  YARN FEEDER (12-14G) (WITH HOLDER) 8 12.14.166

03 IW5502 ¥-v 74— (7-10G)#W"-J%  YARN FEEDER (7-10G) (WITH HOLDER) 8 6.7.8.10G

SKE234-S 34T-04
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8 12.14.16G
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No &BEmES G % PARTS NAME B #
PARTS No QTY  REMARKS

1 KETO015 4} Fv5ay vy (L) SIDE TENSION SET PLATE (L) 1

2 ESCO506 v7 &M (M5 X 6) CAP BOLT M5 X 6) 2

3 BT0808 %1% EYELET 16

4 BTOB20  # 4y Abwv- EYELET STOPPER 16

5 KET0019 #{} 7vvar w7b SIDE TENSION SHAFT 1

6 FERE040 E-1v4" (E-4) E-RING (E-4) 18

7 KETO074  Mv¥ Myk4y SWITCH SET PLATE 1

8 KCT0199 a7h #74F N'v SHAFT GUIDE PLATE 1

9  ESVO304F N Avb 2y (M3 X 4) BIND SCREW (M3 X 4) 1

10 KGXE0002 ST5 ¥v'v (L) PRINTED CIRCUIT BOARD (ST5) (L) 1

11  ERNS305Y t4% +A°#° (M3 X 5) ROUND HEAD SCREW (M3 X 5) 3

12 KETO076 vy #n- COVER 1

13 KCTO046 M} Fvvar (7-8G) SIDE TENSION SET (7-8G) 16 6.7.8G

13 KCT0048 #} Fvvay (10-146) SIDE TENSION (10-14G) 16 10.12.14.16G

14 HITO164 474 EYELET 16

15 KCT0052 b Fvvav ¥ 44v DIAL 16

16 KCT0053 4 4%h myy N DIAL LOCKING PLATE 16

17 SIS6525 #v7 n"% (L) KICK SPRING (L) 16 6.7.8G

17 SISE557 #9727 N°% (L) KICK SPRING (L) 16 10.12.14.16G

18 KCT0054  Fvvav MV #w7 (R) SIDE CAP (R) 1

SKE234-S 34T-05



Stde tenston(lLeft)
YA RT3 (k)

No #in&s G % PARTS NAME W
PARTS No QIY  REMARKS
19 KCT0055  7vvav MV w7 (L) SIDE CAP (L) 1
20 SIS6531 *v N PUSH SPRING 2
21 ERE090 E v (E-9) E-RING (E-9) 2
22 KETO016  ST.A7h ¥o'n's (R) ST. SHAFT HOLDING PLATE (R) 1 (10084—)
22 KET0017  ST.oa7b ¥o'n'y (L) ST. SHAFT HOLDING PLATE (L) 1 (--10083)
23 ESVO304F n4vF a2k (M3 X 4) BIND SCREW (M3 X 4) 2
91 VEINVEVR S SIDE TENSION ASSY. 0
91 MY Frvay b SIDE TENSION ASSY. 0

13+14 (6.7.8G)
13+14  (10-16G)

SKE234-S 34T-05



No ERES w4 PARTS NAME g B &
PARTS No QTY  REMARKS

1 KETO014 M} 7vvay 37 R) SIDE TENSION SET PLATE (R) 1

2 ESCO506 7 % Wb (M5 X 6) CAP BOLT M5 X 6) 2

3 BT0808 #°4% EYELET 16

4 BTO820 #°4% Abyn'— EYELET STOPPER 16

5 KET0019 #{} Fviay yw7b SIDE TENSION SHAFT 1

6 ERE040 E-1v7 (E-4) E-RING (E-4) 18

7 KETO074  2MvF M)ykis SWITCH SET PLATE 1

8 KCT0199  x7h #74F Ny SHAFT GUIDE PLATE 1

9  ESVO304F N {vF axy” (M3 X 4) BIND SCREW (M3 X 4) 1

10 KGXE0003 ST5 v (R) PRINTED CIRCUIT BOARD (ST5) (R) 1

11 ERNS305Y 4% #A"#" (M3 X 5) ROUND HEAD SCREW (M3 X 5) 3

12 KETO076 %y #n'- COVER 1

13 KCTOO46 #+ Fvvav (7-80) SIDE TENSION SET (7-8G) 16 6.7.8G

13 KCTO048 #{} 7vvav (10-14G) SIDE TENSION (10-14G) 16 10.12.14.16G

14 HITOl64 #°4¥ EYELET 16

15 KCT0052 #4} Fvvay 4 4% DIAL 16

16 KCT0053  # 4%V myy n'y DIAL LOCKING PLATE 16

17 SIS6524 #97 i (R) KICK SPRING (R) 16 6.7.8G

17 SIS6556 #97 n'% (R) KICK SPRING (R) 16 10.12.14.16G

18 KCT00%4  Fvvay M w7 R) SIDE CAP (R) 1

SKE234-S 34T-06
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0 13+14
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JL—FBfa

Braoke set

base

No #eedFs W & PARTS NAME g H &
PARTS No QTY  REMARKS

1 KET0022  7°V-% Mok 474 BRAKE SET BASE 1 X2 (—-10765)
1 KST0562  7°V=% Myrs 1 (16 4v37) BRAKE MOUNTING BRACKET (16 PIECES) 1 X2 (10766--)
2 BT0808 #°4% EYELET 16 X2

3 BI0820 #°4y Abyn'- EYELET STOPPER 16 X2

4 ENGO4Y A7°Uv7T Uvva 9% Fvb (M4)  SPRING NUT (M4) 3 X2

5 FELHO412W 7o (1-M4) WASHER (1-M4) 3 X2

7 KET0023  7°V—% 47h BRAKE SHAFT 1 X2

8 ERE040 E-7v7 (E-4) E-RING (E-4) 16 X2

9 KET0024  7°b—% #°4F 7} BRAKE GUIDE SHAFT 1 X2

10 ERE020 E-"vr (E-2) E-RING (E-2) 2 X2

11 KCT00B0 7' L% 7447 (R) BRAKE DISK (R) 32 X2

12 KCToo62 71+ (B)R) BRAKE (B) (R) 16 X2

13 KCTo061 7% (AR BRAKE (A) (R) 16 X2

14 SISE544 #y n'k PUSH SPRING g8 X2 6.7.8G

14 SISE558 # N PUSH SPRING 8 X2 10. 12. 14. 16G
15 KCT0158 7' b—% '~ BRAKE PIN 48 X2

16 EN103 647 +vb (1-M3) NUT (1-M3) 2 X2

17 ELHO3LOF v+ (1-M3) WASHER (1-M3) 2 X2

18 ELS003 A7 07wy (2-M3) SPRING WASHER (2-M3) 2 X2

SKE234-S 34T-07



Operction box

BIERy 2

SO

>
(A
i
I

No #HmEs & % PARTS NAME B &
PARTS No QTY  REMARKS

1 KSXM0501 LCD My# BKT LCD ATTACHING BRACKET 1

2 HIXMO080 BKT Myvr 7 myy BRACKET SETTING BLOCK 1

3 SIM244 #5y ety PUSHING PIN 1

4 ESC0512 #7° % w (M5 X 12) CAP BOLT (M5 X 12) 1

5 SISI258 ¥ viy STEPPED SCREW 1

6 ENULIOW U+vh M10 (1) 2=m U-NUT (M10) 1

7  ELH7IOH #51"% DB-10H SPRING WASHER 2

8 KSXM0502 LCD Mivkis LCD ATTACHING PLATE 1

9  ESNS410Y ¥4% A4y (M4 X 10) ROUND HEAD SCREW (M4 X 10) 4

10 KGXD2013 CA39 77" CABLE (CA-39) 1

91 KCXC2009 SES 0-BOX +v} SES OPERATION BOX ASSY. 1 SET

SKE234-S 34E-01



i@ Left side view

BIEl Front side view

No s W & PARTS NAME Bt B &
PARTS Na QTY  REMARKS

1 WYEDO2103 7ayk’— 7 4x7 } 347 FLOPPY DISK DRIVE 1

2 KCXJ3001 SWITCH 1 SWITCH 1 1

3 KKXZ2002 ACH#—% F 74n - (Mya5-3%) A.C. SERVO DRIVER (SGDM-20ADAY395) 1

4 KCXZ2007 ACH= } 940 - AC SERVO DRIVER (SGDS-04A01AY23) 1

5 WELC16403 a7y SW 7 /4 D.C. REGULATOR (IDA50F-5-Y) 1

6 WELC16411 Far)ay SW 5 /4 v D.C. REGULATOR (LDA75F-12-Y) 1

7 WELC15054 Faral SW 7 w4y D.C. REGULATOR (ADA100OF-30-XSSK) 1

8 KEXS3001 SES234-S 774% 1 SES234-S STABILIZER 1 1

9 KEXE3004 SES ACC1-3 #n°v PRINTED CIRCUIT BOARD (SES ACC1-3) 1

9 KEXE3005 SES AMC1-3 #1°v PRINTED CIRCUIT BOARD (SES AMC1-3) 1 (04/05/17--)

10 KCXE3036 NFLA-1 ¥1°v PRINTED CIRCUIT BOARD (NFLA-1) 1

11 KCXE3052 SES PWC3-1 1" PRINTED CIRCUIT BOARD (SES PWC3-1) 1

SKE234-S 34E-02



Al Left stde view Bl Front side view
(HHH: See through
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p k4 BN 108
T o * U g
ks 0 %4 PARTS NAME i B
PARTS Na ‘ QTY  REMARKS
1 KCXE3047 SES CPS2-1 'V PRINTED CIRCUIT BOARD (SES CPS2-1) 1
2 KCXS3006 TRANSFORMER 1 TRANSFORMER 1 1
3 WNEMO2014 #ayla SW 7 4 D.C. REGULATOR (ZWS30-15/]) 2
4 KCXH3002 SES122-S FAN 2 SES122-S FAN ASSY. 2 1 SET
5 KCXH3003 SES122-S FAN 3 SES122-S FAN ASSY. 3 1 SET
6 KOXZ3001 av57 A% CONDENSER (LNX2G203MSMAZO 400V) 1
7 KCXS3005 RESISTOR 1 RESISTOR 1 1
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Rear side view
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No %S W % PARTS NAME % *
PARTS Na QTY  REMARKS
1 KKXE3002 SES IFCI-1 %17 PRINTED CIRCUIT BOARD (SES IFC1-1) 1 6.7.8.10.12.14G
1 KKXE3004 SES IFC1-3 #n'» PRINTED CIRCUIT BOARD (SES IFC1-3) 1 166G
2 KEXE3006 SES IFF1-6 %' PRINTED CIRCUIT BOARD (SES IFF1-6) 1
2 KEXE3007 SES IFF1-17 %1y PRINTED CIRCUIT BOARD (SES IFF1-17) 1 DI1-OPTION
3 KCXE3038 SES PCM2-2 #v'» PRINTED CIRCUIT BOARD (SES PCM2-2) 1
4 KCXE3049 SES PI02-12 #vv PRINTED CIRCUIT BOARD (SES PI02-12) 1
5 KCXE3048 CPUL-7 ¥1'v PRINTED CIRCUIT BOARD (CPU1-7) 1
6 KCXZ2013 CR14250SE-CH8 U#7h7 %  LITHIUM BATTERY (CR14250SE-CHS) 1

SKEZ34-S 34E-04
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Rear side view
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No EBandka m % PARTS NAME i i #
PARTS Na QTY  REMARKS
1 KEXD2002 SES234-S 7=7"W (CA-02) SES234-S CABLE (CA-02) 1 CNIX
2 KEXD2001 SES234-S #-7°4 (CA-01) SES234-S CABLE (CA-01) 1 CONZX
3 KEXD2003 SES234-S 7-7"V (CA-03) SES234-S CABLE (CA-03) 1 X 6--14G
3 KEXD2057 CA03 CABLE CAO3 CABLE 1 CN3X 16G
4 KEXD2005 SES234-S 77"V (CA-05) SES234-S CABLE (CA-05) 1 CNoX
5 KEXD2004 SES234-S 7"V (CA-04) SES234-S CABLE (CA-04) 1 CN6X
6 KEXD2006 SES234-S 7"V (CA-06) SES234-S CABLE (CA-06) 1 CN8X 6--14G
6 KEXD2058 CA06 CABLE CA06 CABLE 1 ON7X  16G
7 KEXD2017 SES234-S 77"V (CA-32) SES234-S CABLE (CA-32) 1 CNIOX
8 KGXD2013 CA39 77w CABLE (CA-39) 1 CON12X
9 KEXD2015 SES234-S 77"V (CA-30) SES234-S CABLE (CA-30) 1 ON14X D2,D6 OPTION
9 KEXD2055 SES234-S 7~7"4 (CA-130) SES234-S CABLE (CA-130) 1 CON14X
10 KEXD2020 SES234-S 77" (CA-33) SES234-S CABLE (CA-33) 1 (N15X
11 KEXD2032 SES234-S 7' (CA-61) SES234-S CABLE (CA-61) 1 CN20X
12 KEXD2030 SES234-S 7"V (CA-62) SES234-S CABLE (CA-62) 1 CON2IX
13 KEXD2036 SES234-S 7"V (CA-41) SES234-S CABLE (CA-41) 1 ON22X
14 KEXD2034 SES234-S 7-7"W (CA-40) SES234-S CABLE (CA-40) 1 CON23X
15 KEXD2025 SES234-S 77" (CA-51) SES234-S CABLE (CA-51) 1 CN24X
16 KEXD2044 SES234-S 77" (CA-56) SES234-S CABLE (CA-56) 1 CN25X
17 KEXD2023 SES234-S 7-7"% (CA-54) SES234-S CABLE (CA-54) 1 CON27X

SKE234-S 34E-05
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No s & % PARTS NAME B H &
PARTS No QTY  REMARKS
19 KEXD2061 SES234-S #-7"W (CA-105) SES234-S CABLE (CA-105) 1 ACIN
20 KCXH3001 SES122-S FAN 1 SES122-S FAN ASSY. 1 1
21 KCXM0553 74— (#4111 #b or) FILTER (SIDE PANEL, UPPER) 1
22 KCXMO554 74— (4N # ¥9) FILTER (SIDE PANEL, LOWER) 1
23 KEXD2059 SES234-S CA69 CABLE SES234-S CA69 CABLE 1 CON32X
24 KCXS3004 CIRCUIT PROTECTOR 1 CIRCUIT PROTECTOR 1 1
25 KGXD2017 #-7"W% (CA-38) CABLE (CA-38) 1 CN9X D1-OPTION
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No &ondks dn & PARTS NAME i M %
PARTS No QY  REMARKS

1 KCXD2087 »-7"W (CA-15) SES122-S CABLE (CA-15) SES122-S 2 6--14G

1 KCXD2089 ’-7"W (CA-15) SESI22FF CABLE (CA-15) SES122FF 2 16G

3 KCXD2113 #-7"W (CA-17) SES122-S CABLE (CA-17) SES122-S 2

5 KCXD2097 ’-7°V (CA-18) SES122-S CABLE (CA-18) SES122-S 2

6 KCXD2099 #-7°V (CA-19) SES122-S CABLE (CA-19) SES122-S 2

7 KCXD2092 #-7°W (CA-16) SES122-S CABLE (CA-16) SES122-S 2

8 KCXE2012 CDM1-1 ¥~ PRINTED CIRCUIT BOARD ( 2

9 KCXE2014 CDD1-1 ¥~ PRINTED CIRCUIT BOARD ( 2 6--14G

9 KCXE2017 CDD1-4 ¥~ PRINTED CIRCUIT BOARD ( 216G

10 KCXE2018 CDJ1-1 %'~ PRINTED CIRCUIT BOARD (CDJ1-1) 216G

11 KCC1874  74m— (C. BOX #'-) FILTER (C.BOX COVER) 2

12 KCC1873  74M— ' — FILTER COVER 2

13 KCXH2006 SES122-S FAN 2 SES122-S FAN 2 2

14 KEXD2002 SES234-S 7-7"W (CA-02) SES234-S CABLE (CA-02) 1 CNIC

15 KEXD2003 SES234-S 77" (CA-03) SES234-S CABLE (CA-03) 1 CN2C

16 KEXD2001 SES234-S r-7"F (CA-01) SES234-S CABLE (CA-01) 1 ON3C 6--14G
16 KEXD2057 CAO3 CABLE CAO3 CABLE 1 ON2C 166
17 KEXD2005 SES234-S 77" (CA-05) SES234-S CABLE (CA-05) 1 CNIC

18 KEXD2006 SES234-S 7-7"% (CA-06) SES234-S CABLE (CA-06) 1 ON2C

19 KEXD2004 SES234-S =7V (CA-04) SES234-S CABLE (CA-04) 1 CN3C 6--14G

SKE234-S 34E-06
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No #aEs o % PARTS NAME B %
PARTS No QIY  REMARKS

19 KEXD2058 CAO6 CABLE CAO6 CABLE 1 CN2C 166G

91 KCXC2016 Faurd & vJA +vb RELAY BOX ASSY. 2 SET 6--14G

91 KCXC2017 Favrd & vrA +ob RELAY BOX ASSY. 2 SET 166G

SKE234-S 34E-06



EEE—%—ty F&REFE—E /STEPPING MOTOR SET

@ SES102/122FF * 182FF + 234FF +102-E < SES184FF + 254FF

G 3/4G 5G 6G 7RG 106 12/14 G 16/18 G
€= 2 —NO.
1+3+6-8 KCCG027 | KCCGOISA | KCCGO12A | KCCGOOSA | KCCGOO7A | KCCGO09A | KCCGO53
2+4-5-7 KCCG026 | KCCGO14A | KCCGOlIA | KCCG004A | KCCGOOsA | KCCGo08A | KCCGOS2

©7-72 L. SES102/122FF5G D 50001~50435 S#. ¥ fcid. SES234FF5G D 50001-50089 EOEEHE— 45—+
v PERBRT ZHE. ROT—TADPBECKEDES,

To replace the stepping motor sets of m/c nos. 50001 to 50435 of SES102/122FF5G or nos.50001 to 50089 of

SES234FF5G, the foliowing cables are required.

R(2:4+5:7) D AR T B 54 [For R(2, 4, 5, 7), replace :KCXD0713
L(1-3+6+8) D A3 d B 154 /For L(1, 3, 6, 8), replace :KCXD0714

R-L B8 Ic X3 284 /For R and L at the same time, replace :KCXD0058

® SES124FF
, G 718G 10G 12/14G 16/18 G
i =BT 2N}
1+3:6+8 KCCGO005A | KCCGO07A | KCCG038 | KKCGO02
204+547 KCCGO004A | KCCGOO6A | KCCG037 | KKCGOO1

® 722-S + 124-S + 182-S * 184-S * 234-S + 254-S *122RT

122CS » 124CS + 234CS

cae 3G 5G 6G 718G 10G 12/14G 16G
1-3-6-8 | KLCGO02 | KCCG049 | KOCGO02 | KCCGO34 | KCCGO36 | KCCG038 | KKCGO02
2+4+5+7 | KLCGOOI | KCCGO48 | KOCGOOl | KCCGO33 | KCCG035 | KCCGO37 | KKCGOO1

EHE-/-0BSITRDEEHTT, [The stitch motor number is shown below.
2,4 73 & /2,4CAM ( B X /Perspective drawing)

BFrYoy o

Rear carriage




(2]

® SES183/233-FF « 236-FF

G
A~ 718G 10G 12/14G 16/18 G
112 KCCGO005A | KCCGOO7A | KCCGOO9A | KCCG0s53
24911 KDCGO001 KDCG003 KDCGO005 KGCGoo1
3+5+8+10 KDCG002 KDCG004 KDCG006 KGCG002
67 KCCGO04A | KCCGOO6A | KCCGOO8A | KCCG052
® SES183/233-S * 236-S
G
e s O 718 G 10G 12/14 G
112 KCCG034 KCCGO036 KCCGO038
24911 KGCGO003 KGCG005 KGCG007
3+5+8-10 KGCG0o0o4 KGCGO06 KGCG008
67 KCCGO033 KCCGO03s KCCG037
® SES123-S
G
7/8 G 10G 12/14 G 6 G 16 G
EHE—4—No.
15812 KCCG034 KCCGO036 KCCG038 KOCG002 KKCGO002A
26711 KCCGO033 KCCGO035 KCCGO037 KOCGO001 KKCGOO1A
310 KJCGO002 KJCG004 KJCG006 KJCGO008 KJCGO10
4«9 KJCG001 KJCG003 KJCG005 KJCGO007 KJCGO09

EHE-4-0ESRTRDELEHTT, /The stitch motor number is shown below.
3,6 71 4 /3,6CAM (E R K] /Perspective drawing)

Bxr Uy

Rear carriage

HIF v Yy

Front carriage
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